Instruction Manual
HNiREREREE

BO0000000000000000000000O0O0
gooobooobooboboboobDiooboobooo
gboooboobobbooboobooboobooon
goooogon

EO0C0000000000OO000DOoOoOoOooDooog

X%DDDDDDDDDDDDDDDDDDDDDDDDDDD

M Before assembly, make sure to completely read this
instruction manual. In particular, make sure to read the
"1.Read before assembly" section before assembly and
operating the unit.

l Keep this instruction manual in a handy, safe place.

X In order to make improvements to this product,
specifications may be altered without prior notice.

HIRO20

Jo0o0ooooooooon
Black carbon frame type

1/7/7/7 BELT

O SPEC
0 Overall weight /0 4,700g0 Approx. 4,700g

Gear ratio /1792 :1:477

Radio controller /000000000 (O00)0

0 Radio set for model helicopter (Not included)

00000 Engine /80091000 (DO) O
800 91 Class (Not included)
0@ 00 00O0) (Muffler isn't included)

t
g
t
t
O
0

205mm

428mm

1,400mm

HIROS0 LIMNED ©2007
MADE IN JAPAN No.10A841




ogog
Table of Contents

LO0000000000000000 s 1
2 00 O 0 e 11
BO0TOODOOODO e 46

1. Read before assembly .........cccoueceeerierieininieininecenceee e 1

2. ASSEIMDLY .ottt et 11

3. REPAIL PAILS c..ceeieecieeiiereietetetet ettt enenee 46

1.0000000000000000
Read before assembly

gbogbobooboobooood
goboood

For safety reasons, observe the following
precautions before assembly.

goboooooooooooboooOobOoboOoooOooOoOooOoOoooo
ooo
gobooooooooooooooboooooooooooonoo
oooooooooo
goobooooooooooooOoooboOoooooooOooOoooo
goboooooooooooboooobooooooooboOooono
ooooo

ooooooooooooooooooon
0000000000000000000000000000000
ooo

000MA 0000000000000 00000000000
0ooo0o0oooooo0o0oo0o

Thank you very much for purchasing a Hirobo product. In order to be
able to use this product safely, please read this manual before flying the
helicopter. Please fly the helicopter safely observing all rules and
manners after having fully understood the flight precautions, the unit’s
capabilities, and the best way to fly it.

The meaning of symbols and signal words
The meaning of symbols and signal words indicated at the head of
cautionary notes are as explained below. Even comments marked with

ACAUTION | may result in serious harm depending on the

circumstances.

(" DDDDDDDDDDDDDDDDDDDDDD\ é Mishandling due to failure to follow h
AD [l 00ooO0O0O0O000O00o0O0O0non AWARN|NG jth.ese instructions may result in severe
injury or death.
ooo00oOoO00ooo0o0ooooooooon Mishandling due to failure to follow
AD U 0oooO0ooO0000O00o0on A CAUTION | these instructions may result in serious
harm.
\® OO0 |[ooooooooooooo ) \® FORBIDDEN | Do not attempt under any circumstances.
go@moooooooooooooooooooooopoooo (NOTE) : Contains important information regarding this product’s

LO000000o00o0o0o0oo0ooboooboooooOooooo
goooooooooboooooboo

2000000000C0000DOO0O0DOOODDODOOODOOO
goooooooooOoOoooOoooooOooOooOoooooooo
goobooooooooooOooooOooooooooboOooDo
gooooooooooooOoooooOoOooOoOoOooobOoOoDo
ooooooooogoo

assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourself with the unit’s structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannot be exchanged or
returned. In the event of any missing or defective parts, have the
store from where you purchased the product stamp your user’s card
and send it with the name and description of the part(s) to Hirobo’s
Sales Department.




goboboobbbuogoogoboobo

For the safe operation of radio controlled engines

4% 00 WARNING

guooooogoa

Before starting the engine

1. 000ooOooooooooooooooo

gooooooooobooobooooooooooobooobooo
gooooooooo
. bo00ooooooooooooo
goooooooooooobooooooooboooDo
goooooooooooobooooooo
gooooooooooooooOooboOooobooooo
goooooooooooooo0oooooooobooooo
0o00oo0ooooooooooooooobooODODOOOOon
ooo
goooooooooooooboooooboOooooooo
ooo
gooooooooo
goooobooooooooobooooDo
goooooooOooooooooooooooooo
goooooooboOooo0oOoooOoooOoobooooooooo
gooooooooooooooOoooboOooooooo
goooooogooooooo
goooOooooooooobooooboooon
gooooooOoooOoOooboooooooooooooOooboo
goooOooooooooobooooboooo
goooooooooobooooboooo
gooooooooooooooooo
gooooooooooooOoOoooooooOoOooooOoOoboo
gooooobooooooooobooobooo
gooooobooooooooobooobooo
goooooooooooooooooooooooooo
goooopooooooooooOooo0ooooo
goooooo0ooooboboooobooOooooooooooo
goooooooooooo
. 0DO00o0ooooooooDo
gooboooooooooooooooooooooboooo
gooooooooooooooooboboooooo
goooooooooOoooooOooooooooooooooo
gooooooooOoooobooooboOooooooooOooo
gooooooooooooo
0oo0o0ooooooo@E@ooo)yoooooooooooog
goooooooooooooooooooooobooobooo
goooooooooooooOooboOoooDOooooOoooo
goooooo@)oooooooopoopooooooobooo
goooooood
gooooobobooobooooooooooooooboobooo
(Coo/Ooo)YyoooooooooooobooobobDbO
goooooooooooo
. 0Do00oo0oOoO0ooooooDo
goooobobooooooooooooOoooboooooDbooo
gooobooooo0oOoooo0o@moooOoooooOoooDo
gooooo
goooooooooooooooooooooooooo
gOoooooooOoooOooOoboOobOoOobDOoboOoboOoooobo
goooooOobOoooOooOoboOoooOobOoboOoobDOooOoobo
0o00oo0oooooooooooooooobooODODOOOOOn
oooo

Oo0ooo

|
O
O
O
O
O

O
O
O
O
O
O
O
O
O
O
O
O

O
O
O
O

8.

9.

. Clear as much debris from the airfield as possible.

¢ Clear away pebbles, glass, nails, wire, rope, floating objects, or other trash from
the airfield.

Consider the circumstances of the surrounding area.

4 Do not fly in strong winds, rain, or at night.

4 Do not fly in a crowded area.

4 Do not fly near homes, schools, or hospitals.

@ Do not fly near roads, railways, or power lines.

4 Do not fly near another radio controlled unit that uses the same frequency.

This unit must not be operated by:

¢ Children.

@ Menstruating or pregnant women.

¢ Tired, sick, or inebriated individuals.

4 Individuals under the influence of drugs or for some other reason incapable of
operating the unit normally.

4 Beginners or individuals operating a borrowed unit should proceed only after
having received safety instructions from someone familiar with the model.

Do not use the unit improperly.

4 Do not perform any remodeling or configuration unsuitable for the unit’s
functions.

@ Make sure to use within the range of the limitations indicated for the unit.

@ Do not use for aerial photography or crop dusting.

Wear appropriate clothing.

@ Wear a long-sleeve top and trousers.

@ Do not wear jewelry or objects that may get easily entangled.

¢ Long hair should be bound to shoulder length.

@ Wear shoes for solid footing.

@ Wear gloves should it become necessary to touch hot components.

Put away screwdrivers, wrenches, or other tools.

& Before starting the engine, check that any tools used in the assembly, installation,
or maintenance of the unit have been put away.

. Inspect each part.

@ Before starting the engine, check for any damaged parts and make sure that the
unit operates normally with all its functions in order.

@ Adjust the positioning of moveable parts and check that all nuts and bolts are
fastened, that there are no damaged or improperly installed parts, and that there
are no abnormalities that would adversely affect the flight of the unit.

@ Check that the power supply voltage (charge of the batteries) in the remote control
is sufficient.

@ The exchange or repair of damaged parts should be performed according to the
instruction manual. In the event that the desired operation is not indicated in the
manual, ask for repair service at the store from where you purchased the product
or at the engineering services section of Hirobo’s Sales Department.

& Before starting the engine, make sure that there are no loose screws, that all
specified locations are properly lubricated with grease or oil, and that the
transmitter and receiver batteries are properly charged.

Use genuine parts.

& To reduce the risk of accidents and injuries, do not use parts other those shown
in this instruction manual or in Hirobo catalogs.

With the engine off, practice how to operate each part.

@ Before starting the engine, practice how to operate each part.

@ Do not start the engine before having acquired sufficient handling skill.

@ Do not start the engine in the event that any abnormalities are noticed in the

movement of the mechanisms.




48 00 WARNING

goooon

FUEL

.ODoobooooboocooboooooboooooooo
goooooooooooooooon
obobobobooooooooooooooooooooooooo

oooooooo
000000oooo@ecOOOOOO/OOO)YoOoooooOo
oboooooo

. 0000000000C00O00002s00020000000000
oboiliooooo0o0O0O0O0o0ob0o0ooooooobooooooo

.ODooo0ooooooOoOooobooooo0oOoobOoOoooooooo
goboooooooo

.ODooooooobooooboooooOooobooOoOooooooo
ooboooboooooooobooboooono
oooooooooooooomooooooooooooo

oooo
gooboooooooooooooooboboooooooboooo

oooo
gooboooooooOoooOoooooOoooOoOooooOoobooo

.ooooooooooobooooboboooooboo
gooooooooooooobooobOoboooooooobooon

gbooooooooooooooo

.ooooooooooosmioOoOcOoOooooOoOoooOoooon
oono

.ODo0o0oooooo0ooooooooooobooOoooooooo
goooooo

. Only use GLOW fuel for model engines.

¢ Gasoline or kerosene may cannot be used.
@ GLOW fuel is highly volatile and flammable. Handle with care.
@ Use properly in accordance with the type of engine. (ABC or ring fitted)

. If the engine uses gasoline, make sure to use a 1:25 mixture of 2-cycle

engine oil and gasoline.

. Stop the engine and let it cool down sufficiently before refueling.

. Do not refuel near a naked flame and especially not while smoking.

& Refuel in a way as to prevent spilling and make sure to wipe up any
spilled fuel.

@ Because fuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors.

¢ To reduce the risk of explosions, do not incinerate empty fuel cans.

. It is harmful to drink the fuel or get it in the eyes.

4 In the event of an accident, induce vomiting or thoroughly wash out the

eyes and see a doctor immediately.

. After refueling, start the engine at a distance of 3m or more away from

where the refueling took place.

. Fasten the cap on the fuel can tightly and keep it in a cool, dark place out of

the reach of children.

gooo

While in flight

. 0oooooooooooooooo
gooooooooooooooobooooooooooooonoo
goobooooooooooobooooboooobooooon

.0oooooooobooooobooooobooo
gooooooooooooobooooobooooon
gooboooooooooooooo
gooooooooooooooobooooooooooooonoo
oooooooooooooono

.0oo0oo0ooo0oooboo0ooooooobooooboooooDoo
gooboooooooooooobooooooooobooono

ooooo
gooooooooooooobooooobooooon
gooboooooooooooobooooooooobooono

gooooomoooooo@ooooooo)y oooooo

ooooooood

.jo0o00ooooooooboooboooboooooobooooooog
oo

.0ooooooooboooooboooooboooono
gooboooooooooooobooooooooobooono

goooooooooooooOoooboOoooboooooog

gooooooooooooon
goobooooooooooooooooooooooooo
gooooooooooooobooooboboooobooooog
goooooooooooo

.gobooooooooooooboomooooOooooboog
goobooooooo@moooooooooooooooooo
gooooooboooooo

. Do not operate in an awkward posture.

@ Do not operate seated or lying down.
& Because slopes are slippery, exercise caution so as to not loose your

footing.

. Stop the engine in the following situations:

& When adjusting the unit’s body or the transmitter.

& When replacing accessories or parts.

@ When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.

& Whenever some kind of danger is anticipated.

. Exercise the following precautions when starting the engine.

@ Check that there are no people, animals, or obstructions in the surrounding
area.

¢ Hold the unit securely in a stationary position.

@ Check that the position of the transmitter’s throttle stick and the engine

carburetor are at their lowest positions (idling).

4. To reduce the risk of injury, do not insert hands or objects in rotating parts.
. Enjoy the flight while observing safety rules and manners.

¢ Fatigue brought upon by continuous operation for long periods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
rests.

& When operating, do not get too close to the unit.

@ Operate the unit within the limits of your ability. Operating the unit

improperly increases the risk of accidents or injury.

. The engine and muffler become very hot after starting the engine and remain

hot immediately after shut down. To prevent burns, do not touch the engine

or muffler.




A0 000 WARNING

godd

After a flight

1. 0ooooooooooood
ooboooooboooooooomoooOoooooooooboooo
obooooood
goooobooooooooboboooobooooboooo
oooooboooooooooooomooooOooooooo
gboooooooood
oooooboooooooooooooooooo
2. 00000000000O0O
goboobooboobooooooOooooboOobooOooboooooo
oo
3. J000oo00ooO00oooooOo0o@)yooboooooo
gobooooobooooooooooooo
ooboobooocoboobooooboOooooooooOooooooo
gbooooooooooOoOoOoooOoOobOoobooOooooooo
oooo
gobooboobocoboooooOoOooooboOobooOooooooo
oo
ooobooocoboobooooOooooooooOooooooo

gbooobofoooobooooboooooooooOoooo

gobooooooooooooooomoooocooooboooo
gooooboooooocoooboooooooo

gooooocoooooooooOooooboooooOooobooboooo
gboooooooooocooo

gooooo
goboooobOoOooboboOooooO0oOoOoOoOoOooOoOoOoOooOoooo
oo@ooooo)yooooooooooo

1.

3.

Conduct a thorough inspection.

¢ Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.

& Wipe away any oil, dirt, or water.

@ If storing for an extended period of time, completely remove the fuel
from the tank and carburetor.

& Lubricate or replace parts according to the instruction manual.

Store the unit properly.

¢ Store in a dry place out of the reach of children.

Inquire about repairs at the store from where you purchased the product or

at the engineering services section of Hirobo’s Sales Department.

& Individuals lacking proper knowledge or tools necessary for repairs may
not only impair the performance of the unit but may also increase the
risk of accidents or injury.

@ Turn off the engine before performing any repairs or adjustments.

& Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.

@ Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.

& When storing or transporting the unit, secure it firmly so as to prevent

fuel loss, damage, or injury.

Noise

When flying the unit be sure have the muffler (silencer) attached in order to

avoid disturbing people in the surrounding area.




guoooobbggoooon
guooooobobogoad

For safe handling of the radio controlled helicopter

dboooooobooooboooooocOooooOoobooOooOo
goboooobOooooooooooobooOoobooooboooon

In addition to the standard precautions previously mentioned regarding radio
controlled engines, please observe also the following precautionary items which
are specific to helicopters.

48 00 WARNING

gobooooobOoooooooooobooOoOoooooooooooo
O@ReoooooooooooOOoDOOoODO0O0ODOOODOOOOOno
goboooobooooooboooooooobooooooooooooo
goboooboooobooooooooooobooooooo
goboooobooooobooooooooOooooooooooooo
gobooooOoooooooooobooooooOooobooooDo
gooooooooooooon
gobooooobOoooooooooobooOoOoooooooooooo
goboooobooooboobooooooobOoooooooooooo
goboooobooooobooboooooooooooooooooooo
oobOooobo0o0omooboooooooonoOdoizood 2000
gobooooobOoooooooooobooOoOoooooooooooo
gobooooobOoooooooooobooOoOoooooooooooo
oo
gobobooobooooooooomobooooooooooooo
goboooobooooooooooooo

For real aircraft, strict pre-flight inspections are mandatory. The radio controlled
helicopter when in flight is essentially no different from a real aircraft even
though it is small and can be flown easily. It may be a great nuisance to others
and, should it strike a person or vehicle, may cause severe injury or damage.
The operator of a radio controlled unit may be held liable for accidents occurring
during flight. For this reason, inquire at the store of purchase about special
insurance that may be taken out for radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of any
abnormality. If the rotor blades should strike the ground during flight, there
may be tiny cracks or loosening in various places even though there may not be
any visible damage. If flown in this condition, the cracks may increase in size
and cause severe accidents such as the weight flying off from the rotor’s interior
or the rotor itself, which spins at a speed of 1200~2000 rpm, may fly off from
the blade holder.

If in doubt about the condition of any part, replace it immediately using only

genuine parts.

gobobooboooodd

Pre-flight inspection

1. ODO0O00O00moooooooooooooooOooooboooo
ooboooobooooooo

. JooooooooooooboboooOoboOoooOoooOooooooo

3. DooooooooooDooOoODOoODOODbObOObOOOOoOooon
oooood

. Joooooooooooobooooboooooooooogoon

5. 00ooooboooooooboooooomooooooboooooo
oooooooooono

6. DOOOOOOOOOODOOODOODOODOOOOOOOOOO0O
oooo

7. OoOobOoooOooooobooOobooOooboooobOoboOooDbooo
oooooooooooo

8. OUUboObOoOOoOoooobOOooOoUoooO@moOooooboooooo
ooboooooooobOoOoboooOoOooooooooooo
oooboooooomooooooooooooooooooo
ooooooooo

9. DOooOooobOooOoooobooOooOooO@moOooooboooooo
ooooboooooooooomooboooooooooooooo
ooboooobooooooo

10 00O0O0O0O0OOoOoO0ooOoooooo

11. 00o0000oooo0oooobooo0oooooo0ooomoonoo
ooooooobooooboooobooooooooooo

12 000000000000 0O000000O0OmOoOoOoobOooboO
oobooooobooooboooobog

13. 000000000000000000000000000O0000
od

4. 000000000000O0O0O0O0bOO000on

1. Beginners should have safety and technical guidance from an experienced
individual. Teaching yourself is extremely dangerous.
Check that there are no missing or loose nuts or bolts.
Check that there is no rattle or loosening in the linkage rods or adjusters.

Check that there are no loose bolts in the engine mount.

A

Carefully check that the rotor blades are not damaged or cracked, especially

in the vicinity of the blade holder.

Check that the rotor blade weight is safely fastened.

7. Check that the batteries for the transmitter, receiver, starter, and the plug
heat are sufficiently charged.

8. Check the condition of the fuel and fuel line. Bent tubes, clogged filters,
and especially old fuel may not only render the engine difficult to start but
may also cause it to stall mid-flight resulting in crashes.

9. Check the condition of the glow plugs. Old plugs may not only render the
engine difficult to start but may also cause it to stall mid-flight resulting in
crashes.

10. Check the reach of the radio waves.

11. Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

12. Check that the gyro is operating properly and, especially, in the right
direction while starting the engine.

13. Check the tension of the tail rotor belt drive.

14. Check that each part of the unit’s body is sufficiently lubricated.




48 00 WARNING

guooooobood

In-flight safety check

goooooooooooooooobooooomooooooo
gooooooooobooooon
goooooooooooooooooooooomon -oo0
gooooooooooOomoooooooooooboooooo
gooooooooooOooooooboooooomoooooo
gooooooooooooO/oooOoOoOoOoOoOo/OO0OoOOoo
gooooooooooooooooobooooooboooobooo
ooooooooooboooooboooobooboooboooooo
gooooooomoooooooooooooooooooo
ooooooooooooo
gooooooooooooooooOoooOooooooooon
goooooobooooobooo
ooooooboooooooooooobooobooooobooon
oooOoO0omsmObdooOoooooooooooooooooo
gooOooooOoO0obooooooooooobOoooooooo
ooooooooo
gooooooooooompooooo@ooopoooo)yoo
gooOo0oO0ooOo0obooooooooo0ooDboOooooooon
SmO0000O00D0OO0O0OOO
gooboooooooooOoboobDOoooOooooooooo
gooOoooooooboooooboooooooo
obobOooobOOooooOooooooooboobooDboobooon
gooooooooobooooboooobooooboooooo

Check that there are no objects in the surrounding area that may get
entangled or struck by the unit.

Check that there are no other operators in the surrounding area using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the transmitter’s throttle stick and trim to their
engine start-up positions. Depending on the transmitter unit, the carburetor
may not be in its engine start-up position due to the positioning of the idle-
up, throttle-hold, or flight-mode switches. Make sure to return them to
their start-up positions.

‘When starting the engine, make sure to hold the rotor head firmly by hand
so as to not let it rotate.

Because the engine and muffler become hot immediately after the engine
is started, exercise caution so as to prevent burns.

When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area and
check that there are no other people or dangerous obstacles.

Just before take-off, adjust the tracking (each rotor’s track). Even when
checking the tracking, do not get nearer than 5 meters from the unit.

In the event that abnormal noises or vibrations should occur, land the unit
immediately, stop the engine, and check the cause of the problem.
Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the unit

safely and responsibly.

gobooboooad

After-flight safety inspection

od

obooooboooooooooooOoooboOooooooono
oboooobooooooooboooobooOooooo
boooboooobooooobooobOOobooobOoboooonDo
obooooboooobooOooOoooOobooOoOoboOoOooooo
gobooooboooobobooobooooooOobooOoOoooo

1. 000bO0obOobooooooobobobobobooooooog Immediately inspect each part after every flight. Be sure to replace or
goobooboooooooobob0obooooooooo retighten missing or loose screws and replace any damaged parts.
ooooobooooooo Wipe away any oil or dirt.

2. 0000bO0bO0obDOobobooooooo If the unit will not be flown for a long period of time, empty the fuel from

3. Joo@o)yoooooooomooooooooooooo the tank and carburetor.

oooooooooooooo
O0od Storage area

1. 0000000000 mooOoooo@UoO)yDooooooo Do not store in an area exposed to direct sunlight or where temperatures
gooo may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.
gboboobooboobooooobooboobo 2. Do not store the unit with fuel in its tank.

2. JO0O0OOooooooOOOOO0OO0OO0O0O00000000B00O

#0000 CAUTION

1.

After starting the engine, check if the engine stalls when the transmitter’s
throttle trim is at its lowest position.

When adjusting the engine’s low throttle speed while idling, be sure to
hold down the rotor head firmly so as to prevent it from rotating. Be

careful of exhaust fumes.




Ooooooof How to use this instruction manual

goooon

1. 000000000000 o0oO@mooooooo0ooooono
gooooooooobDoOoooOboooooboooobooboOoo
ooooooooooboooobooboooooboooobooo

2 00oO0oOOOO0OoOOoOoOoDODOoOOoOOOOOOOOoOOOOODO
goooooooooooboooobOoooooooooobooog
gooboooobooooooooboooooooooooooog
goooooooooooooboooboooooooooooo
gooooooooooboooon

1 <(=)00000000000000000@DO0000)0
000000000

2 0OD0O0O0OOoOOoO0OoOooOmOoOooooOoboooooooboooo
oo

Pre-assembly precautions

1. Before assembly, read the instruction manual thoroughly and familiarize
yourself with the unit’s structure and assembly procedures. Failure to
assemble the unit properly may not only result in impaired performance
but may also increase the risk of danger.

2. Before assembly, check the quantity of parts and their descriptions. After
the packaging has been opened, parts cannot be exchanged or returned. In
the event of any missing or defective parts, have the store from where you
purchased the product stamp your user’s card and send it with the name
and description of the part(s) to Hirobo’s Sales Department.

(D Apply Hobby Tight (thread locking agent) at each location indicated with

.

@ In the instruction manual, refer to the column on the left-hand side to check

the type and quantity of small parts.

11

© Clp

O0MO00E v, 4

Pivot bolt E M2X6CS

Exp500000 ............ 3 &V Z\

EX@5 ball with stand Q /
EXg¢500000D0

© HEomm EXg5 ball with stand

M2% 6CS v, 3

ooooogoE)
Pivot bolt (E)

Oo0o0o0o0oooooooobood
Part name, full-scale illustration, and quantity.

Joougoouoood
Swash plate assembly

o D000O0O00DD0O00O0O0O0DOO00O0O
0000 5000000000000

O Attach pivot bolts (E) and @5 ball with stands to
the swash plate assembly as shown in the diagram

below.

0oooooo(eE)
Pivot bolt (E)

gooooooeE)
Pivot bolt (E)

O0oDOoOoDogeE)
Pivot bolt (E)

joooooooDoooooooog
Swash plate assembly
(Pre-assembled into our factory)

O4A 00

AWARNING

goooooooooooooOooOoooOoOoOoooOooboOoobooOoo
gboooooooooooOoooOoOOocOooOobocOooooOooOoooo
gooooboooooocoooboooooooo

Due to a lack of proper testing, please acknowledge that Hirobo
will not take responsibility for accidents resulting from
remodeling the unit or from the replacement of parts with those
not manufactured by Hirobo.




goboooougooood

How to read part types and sizes

goboooooooobooooooooooobooooooooon
e [JO0O0O0O0OOOCOOOUOOOOOOCOOOOOOODOOOO
ogoooooogoooao

The symbols shown in this instruction manual are shown as below:
® The unit of measurement is the millimeter. The lengths, etc. shown
in the following are indicated in millimeters.

gooooo goooooooo e50000
Pan-head screw @ Set screw @5 ball
Sl o
= _f 4mm
= _
g _L "I_l" 5mm
= 3mm e50 000
M3X12PH 3|<rr_1>r|n M3X4SS 5 ball
oooobobooobo goooo oooo 3mm
Cap screw ' Shoulder screw @ Bushing -
=] N4 45
= 8mm = -5mm 7mm
o |
M2X4.50 0 0 - 0 0 0 3X6X7 e—
M3X8CS M2X4.5 2mm 6mm
3mm shoulder sorew Collar 3X6X7
goopbooooind gogoo EODDOODO
Tapping screw 1 — Nut 3mm E-ring 6mm
10mm 5.5mm @
i
M3X10TSA e M3O OO0 @6 EDD OO
) 3mm M3 nut 26 e-ring
gooooooaog gooooooo oooo 5mm
Tapping screw 2 (2 Nylon nut 3mm Collar
= 7
= 8mm IS.Smm
T
M3IOOOOOOOO I-——I
M3X8TS-2 3mm M3 nvion nut 000 5X8X5.5 8mm
y Collar 5X8X5.5
oooo oooOooooooo oooooooooo émm
Countersunk screw @ Flat washer _‘?'ﬂn'l Thrust bearing r_-l
= @
b=
=1 12mm e imm
g .\/ :x: =2 |4.5mm
mM3X120000 ) L—-|
M3X12 o FW g3Xg9X1T omm Brg. 6Xe12X4.5H I'm’l
countersunk screw 3mm
4mm
voobooood oooooo ooooooo
Counterssgrrélsvtapplng Bearing I4mm Button bolt
. 8mm 8mm
10mm 4mm
=)
M3X100 TS-1 v__ Brg. 04Xo8X42Z
M3X10 e Brg. 04X08X2.5FZZ 12.5mm mM3Xso oooooQd 3mm
countersunk TS-1 3mm ’ ' M3X8 button bolt
I-——I 8mm

TPODODOOODOODOODLODOOODOOODOOOODOODLODDbDOODLO
ggboooboooboobboobuooboooboobobooobo
ggobodbobooboobboobuooboooboooboonbo

goboboooogo

Tapping screws cut threads in the holes of the parts. When screws are difficult to
tighten, fasten the screw until the part is properly set. However, do not over-tighten
the screw to the point of stripping the threads or warping the part.

Correct O

oooo
Over-tightened.

warg S @

IR N

goooooa
Stripped threads.




0000000000000 D0O00DO00D0O0O HKems necessary for flying this model not
included in this kit (Sold separately)

10000

ooooooooooooobooooooboommooo

The following items are necessary in order to use the unit. (sold separately)

¥000OO0OOOOO00O00 *The prices in parentheses are the prices excluding consumption tax.

2513-072 ¥525 (500)

¥2,940 (2,800)

gooooo
Radio set ooo
Receiver
B Xy
e;///ﬂ%‘:)
oood
Transmitter
0ooo
0ooooog gooooo Switch
2.500 500 1000 Pitch gauge ~
Silicon pipe
_\
= Ni-Cd0O0 000
\/ Nickel-cadmium battery
2513-040

Z

00oo0o0oooooo
Needle control servo

goooooooa

oo

Ele

ooooo

Aileron servo
0000o0oo0ooo

vator servo

go0oooooo
Throttle servo

oooooo

Rudder servo

oooooo
Pitch servo

Control amplifier

0ooooo
0oooo
Extension
cord with
filter

ogoooooooo
oooooiav

12V engine

starter battery

ooooooooooo
ooooo

Engine plug heating
battery

2401-011 ¥1,470 (1,400)

ooooooooo
Booster cables

2513-066 ¥1,050 (1,000)

OO00O0ORCOO

HIROBO RC Fuel For Helicopter & Airplane

15% 0000000000020%0
15%Nitromethan (approx.20%oil)

2515-200 ¥4,200 (4,000)

23% 0000000000020%0
23%Nitromethan (approx.20%oil)

2515-201 ¥5,250 (5,000)

gopoooooooo
(ooooo
ooooooo)
Starter shaft

(With one-way
bearing)

2513-053
¥3,990 (3,800)

Engine starter

000000000000

2513-070 ¥9,240 (8,800)

gpooogosooeon O
Engine 80-90 class

ooooooo
Fuel filter

2513-038 ¥315 (300)

ooooo
Fuel pump

googoooon

Tools necessary for assembly

0000000000 0* The prices in parentheses are the prices excluding consumption tax.

ooo0oooooo
Large and small
Phillips screwdrivers

oooooo
Long-nose pliers

goooooo
Cutter knife

oooo
Nipper

oooogd
Cross wrench

e

oooooo
Hobby oil

é

ooo
Scissors

e

2513-044 ¥315 (300)

2515-003 ¥315 (300)

goooao
Instant adhesive

n n
[ [

000 (000O)2515-146
For woodworking

(low viscosity) 2515-146
¥1,575 (1,500)

000 (000)2515-147
For woodworking

¥1,575 (1,500)

gooooo

ooooooooboon
Rod-end (ball link) driver

FEGEEGEEREE
Rod-end (ball link)

2513-045 ¥840 (800)
00 0O /Curveld
2513-046 ¥630 (600)
000 /Mini0

000000 (000)2515-1480
For impact/heat resistance

(low viscosity) 2515-148

¥1,575 (1,500)

000000 (000)2515-149
For impact/heat resistance

(medium viscosity) 2515-147 (medium viscosity) 2515-149

¥1,575 (1,500)

Thread locking agent

242 (00 0) 2515-1500

242 (medium starength) 2515-150

¥945 (900)

262 (0 0 0O)2515-151

262 (high strength) 2515-151
¥945 (900)

&

2513-024 ¥630 (600)

2513-041 ¥3,675 (3,500)

ooooo

Allen hex socket driver
1.5mm 2513-054 ¥945 (900)
2mm  2513-055 ¥945 (900)
2.5mm 2513-056 ¥945 (900)

o0oooooo

ooooooo

Pin driver

1.2, 1.8, 02.0
9)

513-042
¥840 (800)

mm 2513-057 ¥945 (900)




Jo0ooooooooq | Useful tools

0000O0D00O0D0OODOghe prices in parentheses are the prices excluding consumption tax.

DDDDDDD2513_025 goooooooooo ooooooooa RCOOOODOOOOOO opooog
Plug wrench 35 o5 (2,500) Fly wheel wrench Blade support RC mechanical cushion pad Puller
2513-026
¥1,050 (1,000)
& D)
Q
2513-052 ( O O O [Pink) ¥525 (500)
2513-035 ¥1,029 (980) 2513-039 ¥525 (500) 2513-062 ( O O O [Yellow) ¥525 (500) | 2513-034 ¥1,890 (1,800)
ooooooooooo — The prices in parentheses are the prices excluding consumption tax.
Battery checker oooo ooooo ooooo
y Code Name pooooooo Remarks
Unit price in yen
2515-219 ooooooono 945 goooO0o0oO0oO0oO0oOooOo0oO0oOoOoOooOooOoOoOoOooon
R/C Glaster (900) A cleaner that includes wax that lets you wash off the dirt and polish all at once
2515.120 | 280000000000 1,260 00000000000000000000000000000000
R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not fit for drinking.)
2515-121 goooooooooooqg 1,890 gooooOoopoooooooo
R/C Dust Blower Spray (1,800) A strong jet of air that blows away dust in a single shot.
2515-123 gooooooooo 840 00o0o0000000o0o000ooKoo
R/C Grease Spray (800) Grease that doesn't drip. Great for vertical surfaces too!
2410-003 ¥3,465 (3,300)
OO0O0o00nd Names of each component
ooooooon
Tail blade

uooooogo

Main blade
oooooooooooo

Stabilizer blade

oooo
=~ Vertical tail fin
(stabilizer)
e oooooo

oooooooo Tail boom

Main rotor head

Horizontal tail fin
(stabilizer)

oooooooooo
Tail boom brace

10




M2OMOOO  ..oeeeeneeeee. 2
M2 rod end
M2X15CS oo 2

©C—w

00000 ¢5X12.5XM3 ...2
Pivot bolt $5X12.5XM3

© i

M3X20CS ... 1

goooooooooooon
Fuel tank (Top view)

goooooooooo
gooooooooo

Connection opening for the
tube with the fuel tank weight

2.1 00

Assembly

1 ooooooooood
Elevator lever assembly
0 00D0O0D00O0 Assyd M2X15csOD OO
M20 000000 0on
M2 rod end
0 0do0oopooobooooog
JooDoopooooooooo
(@ Attach M2 ball links and arm bosses to the elevator
lever with M2X15CS.
@ Screw in the ball links.
M2X15CS
0000000 ¢5X12.5XM3
Pivot bolt g5X12.5XM3
O00dooon
2
Fuel tank assembly

m 00000004

o 00000000000000000000000
00000000000000000000000
00000000000000000000000

M Fuel lines

O Fit a silicon tube (optional extra) into the pipe having the
fuel tank weight. Connect it to the carburetor of the engine,
(It is recommended to use a fuel filter (optional extra)

ogoooad between the tank and the carburetor.)
A 0 O Caution
0000000 AOOOOOO O6mm
00000 6mmO0O0O0 Approxémm s
oooog -
Use about 6mm of the silicon = -l
tube to cover the pipe at the A 045000 10mm
side to prevent detachment. Bend approx 45°
&BDDDD\\§§§
; G 000oOo0ooOooo
SUS pipe D/Q\"* _ Silicon tubing
S
Large 4
gooooood
od
Tank cap Small

oooooooo
Fuel tank weight

@‘9}
0000o0ooooooo
Fuel tank outer ring

gooooo
Fuel tank

goooooooooooo
oooooooooooo
ooocobOooobooooa

ooooooooo Approx.220mm To the muffler pressure
oooooopbooobl goom /—'1
0000000000000  Silicon tubin O poouoonn
Silice £ 0oom
oood (not included) Silicon tubing
The connection of the fuel | g (not included)
tubing to the fuel tank may U HHOHOOO__— ﬁ
differ depending on the kind of oot
engine and/or use of muffler Fuel filter
pressure. Please carefully read (ROt included) E/[Ef'f]lg -
the instruction manual of each 000000000000

engine. .
& To the engine carburetor

0o0mooMmoooooooooom
For lubrication (Plug it for flight.)
0 220mm goooooooooooo

11




oooo
Information

distributor for price and availability.

oooooooooo
* The prices in parentheses are the prices excluding consumption tax.

i 2513-035 |—

¥1,029
(¥980)

oooooooooo
Flywheel wrench

ooo0ooooOoOo0OoOoOo0O0O0OOoO0OO0O0COOoOOO0b0OoOomoon
oooooooooooo
p0wO000ooo0o0o0oooOoOo0oooooOoOooooo
The Flywheel wrench is used to safely and easily hold the flywheel during
tightening and loosening of the engine drive (prop) nut. This wrench will fit
all Hirobo .30-.90 class helis.

ooooo 600 OO0
0 UsageO 60-90 class example

goood
Cross wrench

M4X10CS

000000000 ao
Flywheel wrench

ooooooo
Flywheel

®© 0000000000000 00OO000O0oOo0o00oO0ooOoOoOo
gooooooooo

@ 00000000000 00000000000 O0O0OO000

@ U sing clutch shoe screws, attach the flywheel wrench to the flywheel. In
this example use the 4mm holes and wider bolt spacing.

@ Hold the flywheel wrench with one hand and tighten (or loosen) the drive
nut using a cross wrench or similar as illustrated above. Tip: wrap the

goboobo0obOoobooboobOooObobDboobDoobDboobDooboDoobDoo
Hirobo highly recommends the tools listed below for easy attachment and removal of the fan hub assembly. Please check with your local

flywheel wrench with a shop towel or rag to cushion your hand.

{ 2513-034 l—

ooogo
Puller

¥1,890
(¥1,800)

O

jpdwoboooooooooooooooooooobooooo
The puller is for safe and easy removal of the flywheel from the engine. This
tool fits all Hirobo 30-90 class helis.

O
O

o 00000000000 000000o0o000ooooooooo0oad
@ O00000000000O0O0O0O000000O0O0O0O0O00O0

@ Attach the puller’s plate onto the flywheel using clutch atta chment screws.
@ Turn the wing bolt clockwise until the flywheel pops loose. If the wing bolt

oooooooooooOoOoooooOoOooOoOoOoOoOoOooooo

goono 6000 000
Usagell 60-90 class example
oooooo
Wing bolt

alsfals g M4X10CS

Plate =l 00o0oooooooooog

S : (for Clutch shoe installation)

ooooooo
Flywheel

600900 00
For 60-90 class

oooooooooo

gooooooooooooooooOoOooOoooooobooOm

gets too tight for hand use, use pliers or similar to grip the wing bolt head
and turn carefully.

oood
Point

oo
oo
180

0o

ooo
goooooooooooooo
poooooobooobooobobo

ooooooooo
pooboooboo
gooooooooooooooooooooooo

crankshaft.

The acceptable run out tolerance is 0.05mm or better at all 3 points indicated.

easy to place into and remove off of the flywheel. Also make

angle on the flywheel causing excessive run out especially at the tip.

goooooooooooooooboboO0o0oOoooooooOoOOOOO0bOO00ooooooooOOODbbbOO0g
ooooooooo oo

00000oo0ooooosmmdOononono
goooooooo oooo
gooooooooooOoooooooooooooOoooboooobo

It is important that the flywheel and clutch shoe are precisely assembled centered and straight on the rotation axis of the engine’s

After assembling the flywheel and clutch components onto the engine, using a dial indicator, rotate the flywheel and measure the
flywheel’s, the base of the clutch shaft’s and tip of the clutch shaft’s run out as indicated in the adjacent diagram.

If the tolerances are off, start with the flywheel. First remove the clutch and flywheel and rotate the flywheel 90 degrees on the
collet and reassemble. If you get the tolerance, re-install the clutch and re-measure the base of the clutch shaft.

If you do not get the tolerance at this point, rotate the clutch shoe and look for an improvement. Take the better measurement of
the two positions and install the clutch shoe. Make sure when installing the clutch shoe, the shoe sits flat on the flywheel and is

—>
S lEJI]O.OSImmDD
0 gooobooog Ol(l)grﬁlrlrtll;rless
gooao goooooooo ’

sure there are no burrs on the face of the flywheel or underside of the clutch shoe as these may cause the clutch shoe to sit at an

12




gooododgd
D m 3 | Eng
Engine assembly

M3X6O OO .o, 4
M3X6 countersunk screw

0 boobbboobbOoobbooobooobo (D Remove drive washer and washer which is attached to

goooog engine.
@ %m 0 00000n FweloXel8X1.50000000000 @ Put starter pulley and starter pulley washer on engine axis
M4X15CS . 4 pogooodoooooooooodooodon and fasten them with drive nut which is part of the engine
ooooooooooobOooooooooo component.
@ %m O ooooooooMax 1esooounno @ Install clutch shoe with M4X10CS.
D es000000n00OO00M2x 6CSIM2OD @) 14411 65 ball to throttle lever with M2X6CS and M2 nut.

M4X10CS .o 2 oboooooomoooooood

O00O00O00000M4x 15CcsOO0O00O0O0OO

EXQS5000 wvvvevnn.. 1
EX ¢5 ball Oooooooooo

Clutch shoe with shaft

(Thread locking agent)
® Install engine mount with M4X15CS.

M2X6CS  coveeeroeeeeenn, 1
©B 00000000 00O0ooooo
M2O0 00 oo, 1 Drive nut (Provided to the engine)
M2 nut 0000o0oooooooo
Starter pulley washer
© 1| YSO 0S61SX0 O
FWGLT oo, 1 cogoooooono
ForYS and OS61SX
(Black with line)
EX0OOOOO000D0O A\ 0 O Caution
FWg10X@¢18X1.5 ............ 1 EX starter pulley
0000000000000000
0000000000000000
O00o0oo0

gbooooood

Cooling fan Install taper collet onto crankshaft so

slit in taper collar is not over crankshaft
drive key groove.

|
|

gboooooo

&‘ Taper collar @

M3X6 0000 , | /\
M3X6 countersunk screw ﬁg
DDDDDDDB\@ M3X6 000 O

Taper Collar M3X6 countersunk screw

A 0 0 Caution FWg10Xg18X1.5 /@

goooooood
gooooooogooood :
goooooooo I(:IDDEIDD) & Engine mount

nooonoooooonoo (The washer supplied with
nooooooooooom the engine is not used.)

Remove prop drive washer, prop
nut and thrust washer before
flywheel, clutch and clutch bell

assembly. goooooooo

Engine mount

oooooooooo

oo
Upper
o
O 20mm
‘ o
o) 15mm
M2X6CS
EXg50 00
EXg5 ball
FWgl.7




4 ogooooooon

O obooboooooooooooooooooooo
gooooooooo

000000000 RO LOODOOO25mmO0O0O
good

0 oboooooooobooooooobooooooooo
gooooooooooOOoooooobooboooDo
gooooogooo

Attachment of cooling cover

(D Cut the cooling cover to clear the carburetor as shown
below.

@ Cut cooling cover at its R and L boss areas by approx.
2.5mm.

® If interference of the engine and the cooling cover occurs in
other parts, cut the relevant portions too.

oo0ooooooo
Cooling cover

) ol m
o 88 4
oooo
0ooo —/ Cut
Cut )
45mm O25mm —>He e
Approx. 2.5mm 0 2.5mm
x Approx. 2.5mm
/s
oooo
Cut
o émm  ysoOopOOOOO Hooo
0s9100000000 In case of YS engine Cut
In case of OS91 engine 64mm
ooooooboedmmbOODOOODOODDOODODO
@ :I Cut so as to have a 64mm width.
M3XSTS oo 4 0 oooooooooM3x gTsuononoon @ 1nstall cooling cover with M3X8TS.
000000ASsY
M3XI12SS .o 1

M3X31.2s5wcOooooood
M3X31.25WC cross member

............ 2
FW6X10X0.5T ............... 1
o00osSs060 ... 10}

O-ring SS060

FW6X10X0.5T

M3XS8TS

Ta

>
X8TS o
~ /\
% %
|

M3
M3X8TS
\

0000ASSsY
Engine assembly

\© 00 0 0 SS060
O-ring SS060
3

Clutch bell assembly

000000000
Cooling stay

% M3X12SS
/l‘\
’gf(‘%
)
M3X31.25WC
0ooo0ooo

Cross member

0oo0ooooooo
Cooling cover

14




© Fmm

M3X8CS....oiiiiiiiiei e 22
FWg2.6X97.5X0.5............ 22

5 |-1

mJO00000ogoo

Oooooooooooooo@mooobooooboom
O0O0oO00O0010ASSsYOoooonoo20 ASSYO
gooooOoobooooobooooooboobooon

gooooooooo

Ooooooooooooooobobooobooon

gooooon
Frame assembly

ooboooooo
Bearing holder

11.5mm 12.5mm
<>

oooo
oo & (Note)

Front

gooooooooooooo
Be careful of the mounting direction.

Ml Servo frame assembly

(D Fasten the mast bearing holders, the bearing mount holder,
the counter gear first shaft assembly, the counter second
shaft assembly and the elevator lever to the servo frame

using the screws shown below. (Assemble provisionally
at this time.)

% Be careful of the direction of the bearing holder.

oooooao
One point

A 0 0 Caution

goooobgAssyoogoo
goboobooooboobooooooo
gobO0o0ooO0ooOooobDOoOooDoooo
gobooooooOooooooooboo
gobooboboooboobgo
Re: Counter gear assembly Check the
backlash and looseness after several
flights. If significantly loose, add
additional washers to adjust.

FWg2.6X37.5X0.5

M3X8CS
FWg2.6X¢7.5X0.5

oooooooooo
Bearing mount

ooooooooOooooooOoooooooooo
Be careful with the direction of the mast bearing holder.

Upper

OUO0DO0D00DO0S
Mast bearing holder

goooooo
Main mast

DDDDS@J
ooooo

Bearing holder

goooo0ooboooo0ooboooo0ooo
goooooOooooOoOoBgOOOOOO
go0o0O0OBrgO0OOO0O0BrgOOOODODO
00000000000000000000

0

REET L
0000000BOOOOOOD0
00000000000BrgdO0
0o0o0o00O0O0oooon
00o0o00O0O0O0o0oon
00OBrgd 000 0Brgd
00000000000

Oooogog

gooo
gooo
oooo
gooo
ooo

O
OoooOdBrg oo
000000000000000M3x8CS
oooooooooooooo
Adjustments are required before tightening the
screws completely. As shown at left, insert the
main mast into the bearing holders and adjust
them so that the bearings are on the same axis as
the mast.
Adjusting method:
Insert the mast in the upper holder and check
that it fits the bearing center hole of the lower
holder. If not, lightly push the mast in all
directions to check its gap with the lower bearing
center. If the gap is not uniform, apply pressure
laterally or longitudinally until the mast enters
the upper and lower bearings smoothly. Then
firmly tighten M3 X 8CS.

gopooooooa
Bearing holder

OoooOooooASsy
Counter gear assembly

gooooooaasTt
Counter gear 18T
FWg5Xg7X0.1

Jo00o00ooooogoooooon
Jgooooooooooooooooo
gooooooo

Use the washer to remove the backlash

of bevel gear and the looseness at the top
and bottom.

oooooooooog
Elevator lever

FWg2.6Xg7.5X0.5
M3X8CS

@

N

® M3X8CS
K (N FWg2.6X¢7.5X0.5

7 ey

FWg2.6X¢7.5X0.5

M3X8CS

15




© Fmm

M3X8CS .o 8
M3X10CS .o 8
M4X10CS .o, 6
M3X8TS .iiiiiiieineeennns 2
M3X100O0O  .ooevvnnnneen. 4
M3X10 countersunk screw
M3Ooooorm ... 10
M3 nylon nut

e40 0000OOO .ooeeeeee. 6
¢4 hardened washer

5 gooad

HRERN

Frame assembly
m0000o00ooa

0 000000000000 100 5000000 @

oo

@

0 OO0OO0OASSYOM3x 640 0000000EXODOO
ooooooob200000000000BO00
ubb@moooooooooooboooboooooo

obocoboooooood

gooooo
One point

Oo0ooooooooao
goooooooooao
Oo0o0ooooooooao
ooooooooao
Prepare the fuel tank
with the tubes inserted.
After assembly, tube
insertion becomes
difficult.

EX floating angle

M3xeoo O OO OoonOono

(EX¢3DDDDDDDDDD)

M3X60 cross member

(with EX@3reinforced washer press-fit)
M3Xe4D OO OOonoOd

EXOOOODOOOoOOooo

M3Xe4Oo O OoOoOoaad
(EXg30 DOOOCODOOOn)
M3X64 cross member

(with EX@3reinforced washer
press-fit)

(EXg30 DO OOOoooon)
M3X64 cross member

(with EXg@3reinforced washer press-fit) M3 nylon nut

)=

mMaxeodoooood

(EXg30 00 O0OOOODOO)

M3X60 cross member

(with EXg3reinforced washer press-fit)

b

M3Xe40000000

(EXg30 ODOOOOOO0O0)

M3X64 cross member

(with EX@3reinforced washer press-fit)

©

FWg2.6X¢7.5X0.5......... 8

Main frame assembly
Attach the rubber cushion @10,@5 to the Main frame.
Fasten the engine assembly, the M3X64 cross members
and the (L) angles onto the main frame with the screws
shown below. Attach the fuel tank to the main frame at

this time. (All screws are fastened provisionally.)

—_—

gooooo
Quick drying glue

b

goodelo
Rubber cushion ¢10

goooooo
Main frame

Outer side

Quick drying glue

0oodes
Rubber cushion ¢5

goooooo
Main frame

osd0d0d0O0dO0O00DOOUODOU0DOUObOOeSOOIOOODOOOD
For using OS engine, rubber cushions @5 are not required to main frame.

M3XeoD OO0 O OOnOd
(EXg30 DO OOooooon)
M3X60 cross member

(with EXg3reinforced washer
press-fit)

goooog
Fuel tank

0000e10
Rubber cushion ¢10

Rubber

|0 000¢5

cushipn @5

2 -y

0000ASSsY
Engine assembly

M3DOOOOOO

FWg2.6X¢7.5X0.5
M3X10CS

-

Oo00odes
Rubber cushion g5 0000e10
Rubber cushion ¢g10
gopooooort
Main frame

FWg2.6X¢7.5X0.5

mM3xXioo oo
Countersunk screw

M4X10CS

M3XS8TS
M3X8CS pd0 0000000

M3X100 00 O ¢4 hardened washer
Countersunk screw

RN

A O O Caution

goooood

Main frame Q\“ gooooo
Fuel tank

gooo

Rubber cushion ”

ooooooOoO0o0o0o0o0oOoooooOoODOO0OO0O0O0O000oobDoo
goooooooooooobooobooboo

Place rubber cushion into the hole of the main frame where the tank
sits and bond them with an instant adhesive glue. Then install the

tank ensuring the dimples in the sides of the tank are aligned with

the rubber cushion.

16




goooood
Frame assembly

Ooooboooooboooboooobooooooo
gboooooooooooooo

OoooooooooooOoobooooooooboooo
gobooooooooOoooooooOoboobooo
gooooboooooooooooooon

5 |-3

1

@M B

M3X28CS

©

M3X8CS .o 10

©[J1] i\

000 3X8X17  ..cvvvnn... 20 I
collar 3X8X17 Bl

‘ ‘ | | 2 |1

M3xXzeOOooood
M3X26 cross member

O [ v 4

M4X4SS

[
;
L F
;

O H

perpendicularity.

)

(D Place the servo frame on a surface plate and tighten the
screws completely after adjusting the level and the

@ Assemble the lower frame after tightening the screws into
the servo frame. Place the lower frame on a surface plate
and tighten the screws of the lower frame completely after
adjusting the level and the perpendicularity.

ROLOOOOOOOOOODOO
The R and L sides must be matched in a plane.

——

©

FWg2.6X97.5X0.5

A O O Caution RULD

goooooooooooood

ooooooooooo
The R and L sides must be matched in a plane.

ooo
Use enough care not to allow
any drift in the arrow direction.

oooooooo0oooo

. M4X4SS
A 0 O Caution ;
E3000000000000 & Starter coupling
3

M4x 4SSO 00000 E-3 Cabin cross mount
gooooooooono

goooooooooo
Ensure the M4X4SS is
fully seated in dimple
at top of clutch shaft
and not tightened

FWg2.6X¢7.5X0.5
M3X8CS

ooooooooo
Bearing holder

11.5mm 12.5mm
-

0o oooo

Not
E &~ (Note)
Front

00o0oo0ooooooooooog
Be careful of the mounting direction.

o g
“\\%”
goooooooooooo é
Mast bearing holder

M3x260 000000

down on the rounded
portion of the clutch
shaft.

7N

Y
Med 5
D r
0 22

FWg2.6Xg7.5X0.5 M3X8CS

Ny

(&

M3xXeeO OOCODOOOO
M3X26 cross member

One point
2q

goo0o0o0o0obDOoDbOo0obOoomo A
go0oobO0oobOOoobOomoobooo 'J X
gobooboooboooboooo 9P$ﬂl|lrﬂ
Adjust the upper and lower positions ,,;‘(\'3 ]
of the engine so that the clutch bell ’\ )
rotates smothly with no looseness. Q,(’,;\,

M3x2e0 00O O0OO0O

@ M3X26 cross member
2

M3X26 cross member N ’f\

Q @ “‘A 00 03X8X17
oooooo Wi O/ collar 3X8X17
Dimple PN @ o O FW02.6X07.5X0.5

N ';" </ N ’ oA
920 &
Z M3xX200 0000000 0O0O0O3X8X17
v © 24 /M3X26 cross member collar 3X8X17 M3X8CS
Ze ) @
(4
M4X4SS

|/ FWe2.6X¢7.5X0.5
M3X28CS




© Hmm

M2X6CS

EXp50 00
EXg5 ball

© Emm

M3X8CS

M3Xze0OOoood
M3X26 cross member

6 Oooood
Lever assembly

0O 0oooooglr oopbooooooooooboooo
good

m 0000 AssyD 20000011
I-type lever assembly (2 sets)

+ Following the diagrams below, assemble the two I-type
levers and the Aileron lever.

m 0000000 Assy
Aileron lever assembly

EXg50 000
EXg5 ball
¢1.7
é I0o0o0oo
A I-type lever FWgl.7
M2X6CS %
LN EXg50 00
@ EXg@5 ball
\v\
o)™ M2X6CS
EXg50 00
EXg5 ball
FWgl.7
EXg50 000
EXg5 ball

M2X6CS
EXg50 000

EXg5 ball

\%}{% FWgl.7

M2X6CS

opoooog
Aileron lever

mJ0gggd
o JOOOOOOCOROF 20000000

M3X8CS

VSFOOODOO
VSF mount

M3X26 OO OoOoooOd
M3X26 cross member

goooooo (\
Servo holder (F)

7 VSF (Variable servo frame) 00 [0 [
VSF (Variable servo frame) assembly

B Assembly Caution

O There are two different servo holders, one for the Front
and one for the Rear.

M3X26 DOOOOOOOO
M3X26 cross member

M3X8CS

VSFOOOOOd
VSF mount

18




©

M3X25CS .o 2

© Ermmmmmmm
M3X22CS ..o 1

© B

M3XI6CS ..oviiiiiiiies 1

© Fm

M3X8CS ..o, 12

©

M2X8CS

O

M4 U0
M4 U nut

O f

M20
M2 nut

© [=]

000 3X6X10.4
collar3X6X10.4

Ok

0003X4X5.1F9X1.2 .4
collar3X4X5.1F9X1.2

O [

O005X7X5S....cccvnennns 2
collar5X7X5S

O [l

0004X6x2
collar4dX6X2

O []

O0004X6X3
collardX6X3

Ol

O0004X7X1.5
collardX7X1.5

O

000 5X7X13.2
collar5X7X13.2

©]8]

000 3X5X5.1F
collar3X5X5.1F

O |

FWg5X¢7X0.4

© |

FWg2.6Xp7X0.5 ............ 11

© 1

FWgl.7

EXp5000
EXg5 ball

VPUS(Variable servo frame pitch up system) [0 [0 [J
VPUS(Variable servo frame pitch up system) assembly

0 0oboboooooocooooooo .
0 0000000000000 00D000Assydo .
goooooooobooooooooboooooo

8

Assemble, following the diagrams below,
Attach the main mast and assemble the slide ring, ensuring

that it moves easily up and down.

oo
goooooo gooooooooo®
Servo arm Collective pitch lever (B)
M3x40O0 O OO OOoOono
100 00ASSY M3X40 cross member
I-type lever assembly ~ \
g FWg5X¢7X0.4 ooooooo
Main mast
oy
000 5X7X5S A m—— 0 0 O 5X7X5S
collar 5X7X5S q ]]:[[lE ji[] collar 5X7X5S

Servo holder (R) gooooooorcr

Ensure free up-down
movement.

0005X7X13.2 —+

collar 5X7X13.2 | —0ooooog ()

Servo holder (F)

jEXDDDDDDD(R)
|

§=

Joooooooogo)
Collective pitch lever (A)

goooOoooodAssydd0oog
goooo0ooooooooobooooo
goo@oooooooooooo
0o0ooooooogoooo

If the Elevator lever assembly does not move
up and down freely, pressing the Collective
Pitch Lever firmly up and firmly down will
correct this.

M3X22CS
1000 0ASSY
FW@2.6X¢7.5X0.5 I-type lever assembly

0003X6X104 /M4aUDD OO
collar 3X6X10.4 / M4 U nut

00 04X7X1.5
collar 4X7X1.5

Oo0o0O000OOASSYy
Aileron lever assembly

00 04X6X3
collar 4X6X3 O00000ASSY

0 004X6X2  Elevator assembly
collar 4X6X2

ooooooo
Slide ring ‘

M3X25CS

oooooooooo®)
Collective pitch lever (A) @

@ M4UO OO

M4 U nut

EXg50 000
MO0000 EX@5 ball
M2 nut 000 4X6X2
¢1.7FW 00 03X4X5.1 F9X1.2 collar 4X6X2
collar 3X4X5.1 F9X1.2
M2X8CS
0o0o0o0oooooog®) ~,
P ooooood 00 0 5X7X58
Collective pitch lever (B) Servo arm collar SX7X58 N
M3X8CS [
(@ <
VSF ASSY FWasXe7X04 @ e
VSF assembly \
B ( (
M3X8CS N ¢ . M3X8CS \ )

FWg2.6Xp7.5X0.5 M3X8CS ¥

92-0207.520. FW02.6X97.5X0.5 :
M3X8CS FWg2.6X37X0.5 M3X16CS

00 0O ¢g3X5X5.1F
collar g3X5X5.1F

000 5X7X13.2
collar 5X7X13.2

JOo0o00oooRr
Servo holder R

M3x40O0 O OO OOODR
M3X40 cross member

00 0 3X4X5.1 F9X1.2
collar 3X4X5.1 F9X1.2

E30000ooooooon |0000ASSY
E3 collective pitch shaft I-type lever assembly

00 03X5X5.1F
collar 3X5X5.1F

FWg2.6X¢7.5X0.5
ooooood

Servo arm

19




dooooo/odoboooboooooa
Attachment of the mechanical plate and the tail boom holder

© §

M3X35CS

© Fmm

M3X10CS

© Fmm

M3X8CS

© (o

M3X8TS

M3OoOooOom
M3 nylon nut

000 3X7X9.5S
collar3X7X9.5S

© |

FWg2.6X37X0.5

EXp5000
EXg5 ball

© Hmm

M2X6CS .. 3

© B

M3X25CS .o 1

M3XzeOOOoood
M3X26 cross member

oooooo

opooooooooog
Tail boom holder

FWg2.6X37X0.5
M3 ODOOOOoOOoad

M3X35CS

oooooo
VS

(Temporarily tighten)

e @’\}M3X8CS

A Fwoz.6x07%0.5

FWg2.6Xg7X0.5 o
A

M3uood
M3 U nut

M3xXeeO O OO OOO
M3X26 cross member

X A
’ ’X@\mescs
i FW02.6Xg7X0.5

M3X8TS

FWg2.6X37X0.5

B30 0000000Oooo
E3 rudder servo mount

M3X25CS

TOOOOOOOD
T-type pitch lever

M3X8TS

goooooo
Mechanical mount

m TOOOOOOO
T-type lever assembly

M2X6CS
Fwgl.7

"~ EX¢50000
EXg5 ball

TOOOOOOOO
T-type pitch lever

gogo
The thicker
part

M2X6CS
FWgl.7

/®<

% EXg50 0 00

EXg5 ball
M2X6CS

20




© Fmm

M3XI0CS .o 4

© Hmmm

M2.6X10CS .......coeennnne 4

M2.6000000 ... 4
M2.6 nylon nut

7 \
@

M3UOI e 4
M3 U nut

() |

FW@3X@goX1....oooovinnni, 4

oo

skid foot and skid pipe.
ooooooooooo
ooooooooooo
ooooooooooo
gooooooo
oooooooooao
24000000000
goooooooooo

become loose.

and tighten using screws.

10

After using skid foot for a
long time, skid pipe may

In that case, drill 2.4 hole

Mz2exloCcSOOOOOOOOOOOOOOOM
oooooooooooooOoooooooo

ooooooooooooooooooooo
gooooooooooopooooo

Be careful not to screw M2.6X10CS too tightly. Antenna pipe
When top of the nut line up with surface of the nut, it
is enough. Always apply quick drying glue between

goooooooogo
Landing gear assembly

M%L[IJD ooog
M3uooono nut g
M3Unut ~~g

M3uOooo
M3 U nut

ooooooooot
Floating rubber
X1

M260000000
M2.6 nylon nut

goooopooo
Floating rubber

M2.6X10CS

M260000000
M2.6 nylon nut M3X10CS

M26000O000O0O
M2.6 nylon nut

M2.6X10CS
| FW ¢3Xp9X1

M2.6X10CS
M3X10CS

ooooooo

M3X10CS
FW ¢3Xp9X1
ooooo

Quick-dry adhesive

ooooooooooo
Skid pipe cap

goooooooooo

Skid pipe cap & ,

\ N/

ooooooo
Skid pipe

© O

o P 4
Pivot bolt E
B
Exp500000 ............ 3

EXg5 ball with stand

© Hmm

M2X6CS ... 3

11

Oooooodoodo
Swash plate assembly

o O0O00DOOOODODOOOOODOOOOODOOO O Attach pivot bolts (E) and @5 ball with stands to the swash
(El0De 5000000000000 plate assembly as shown in the diagram below.

I:IIEIDDDDD(E) oooooooeE)
Pivot bolt (E) Pivot bolt (E)

/ 0 /
G~ %@J/
S
EXg5sO00OOO0OO
EX@5 ball with stand

S
0000000 E &
Pivot bolt (E) ® \J\ [~ _0ooooooeE)
@3/ Pivot bolt (E)

&< goooooooooooooooo
Swash plate assembly

(Pre-assembled into our factory)

M2X6CS

21




© Emm

M3X8CS ..o

© Hmm

M2.6X6CS .....ooiiniinnn

O []

000 3X5X4.1 cooeevennns
collar 3X5X4.1

Joobogoobd

12 Main mast assembly

EXO O

glO0D0O0O0000O00O0O0O0OD0O
¢10 hard grip mast lock

M2.6X6CS

=0 =

71
—

(@
Y

O
C

M2.6X12CS

EX main gear 95T

oooo9sTt

M2.6X600
Countersunk screw

EXOOODOOO8T
T € EX second gear 86T

—— ooooo
(Pre-assembled
into our factory)

EXOOOO0O00

W ooooo
=S 9 EX second gear
= housing

M3X5CS

gooog
¢ O0ooo

— Use lower
T hole.

T

M3X8CS

00 03X5X4.1
Collar 3X5X4.1

o
N

B

\u %mescs

0 03X5X4.1
ollar 3X5X4.1

13 Jobouooouoobgoboboooobd

o 500000000 0DOOODOOOOODOOOO
goooooooooo0oooomoooooo
ooo

o JOOODOMAODOODOODOOOOODOOODO
gooooooooooooo

¢5S0000000

@5 drag metal 0 [m]
G

e
D

Attachment of the drag metal and blade spacer

O Pass ¢5 drag metals through the blade holder and screw
in the blade spacers. (Screw locking agent must be used.)

O To tighten, insert M4 nut into each drag metal and tighten
with a spanner wrench.

goooooa

hread locking agent 50000000

95 drag metal

TELET:::Z

|
oooooooooao <<
Blade spacer /é o
Tl

g50 000000
@5 drag metal

I

oooooo
hread locking agent

22




© [

M2.6X15CS .......coiiiinn

© Hmm

M2X6CS ..o

© (jmm

m3Xsgooooo ...

M3X8 button bolt

© (1

ExpSOOOO0O ...

EXg@5 ball with stand

O |

FWg2.6X35X0.5 ............

© [

god2.6x4x12Ss ...

Collar2.6X4X12S

(@ N

M2XI12CS .o

O [

M3X3SS .

=

M2O0mooo ...

M2 rod end

©)el

ExpS00000O 2 .........

EXg¢5 ball with stand 2

14 gooouooodd
Rotor head assembly
s JO00000OD0OO0OO0DOO0ODOOO0O B Attachment of the mixing arm and the
00000000009 5000000 M2x 6CS seesaw
ooooooo (D Attach the @5 ball with stand to the mixing arm
0O 000000000000M3x 8000000 with M2X6CS.
ooooooo

@ Attach the seesaw to the center hub with M3X8 button
bolts.
000 2.6X4X12S
Ooooooooo Collar 2.6X4X12S ooooo
Mixing arm M2X6CS ~ Seesaw
oooooooo

(Pre-assembled into
our factory)

XU Ooooaoo
3X8 button bolt

==

FWg2.6X35X0.5

EXg50 00000
EXg5 ball with stand

m JOodooooood
O o0odboooooooooooooboooa (D Assemble the stabilizer control arm at the seesaw

gooboboooobooobobooooooboog intermediate part, and pass the stabilizer bar through the
goboooooboobooooog seesaw and stabilizer control arm.

U oboboboboooobOoboooboobo @ Insert the stabilizer bar through the stabilizer bar stoppers
ooooooobuoooooooooooo at both sides of the seesaw so that the left and right sides
gbooooooooooooooboooooboo have the same lengths from the center, and fix the bar
ooooM3x 3ssoOooonoon with the M3 x 3SS so as not to move.

0O ooooooOoOO0OO0OO0OO0O0OOOOOOODOO @ After the stabilizer bar is positioned, fix the stabilizer
oooooooooooOoOoOooOoOoOoooo control arm with the M3 x 3SS so that the ball of the
ooooooooooM3x 3ssooonoooo stabilizer control arm is on the center line of the center
goooooooooobog hub.

70mm

il I
0 54mm

Approx. 54mm

gobooooboooooo

O Stabilizer control rod
e

M3X3SS

dooooooooooot
Stabilizer control arm

Stabilizer bar

oooooooooo
Stabilizer bar stopper




O WM

M3X3SS

15 gooobbooooad

Stabilizer blade assembly 0ooooooo
Stabilizer blade

M3X3SS

gbooooooooon

A 0O O Caution Insert the pre assembled weights
into the stabilizer blade, and

connect the cap.

gboooooooooooobooooooo

Note the direction of the stabilizer stopper. oooo
Cap
goooooooo gooogonog
Stabilizer bar M3X3SS Stabilizer blade Eta%iEzEr sDto?)pErD

=

oooo
gooooooo Threads
Stabilizer stopper  M3X3SS

ooooooooo
Stabilizer bar

gd0000O0@O0O)
¢4 weight (pre-assembled)

30 000@O0)
@3 weight (pre-assembled)

oo0oono Advice

goo00000o0booooDbOoo
goOo0o00o0o0obOobOOobOobooboooooo
Jd000ODe3C0OO0OOO0OOODOOODOOOOOODmOOO
Jjoo0o0oo0o0ooO0o0obObO0bObO0ooOoobObOOoobooboOoooDoag
000000e4000DDOO0ODODOOODODOO

It is possible to remove the weight and set it depending on the
desired flight characteristics.

After a flight, there may be a case that the 23 weight will be
difficult to detach. If it is forced to detach, it will be broken and
cannot keep the balance. Therefore, adjust it with o4 weight after
a flight.

A 0 0O Caution

gobobooobobooboboboooboog
gooobooboobobobobooobooo
Balance the stabilizer blade by wrapping tape or
applying stickers on the lighter end.

A0 O Caution
fffff S SN DS @ 0000000000000000000

00000000oo0oo0oooooog
The stabilizer blade and control arms must be parallel.

24



© O

0DO0D0DO0ogE
Pivot bolt (E)

O Bmmm

M4X15CS

O @

M3X3SS

0-1
Fig. 1

goooooo
Main mast

ooooooooo

!

Adjust rod

oooo
Adjust
length

0ooooo
Frame

B

ooooooo
When pitch is High

Slide block
« 00000000
Align here.
o2 |DOOCOOD
Fig. 2 When pitch is High

A

)

........... 2 o

(00000

%

16

0ooooodooDoooooooOooooog
OJO00D0OEODODOODOO
O Attach pivot bolts (E) to the washout control arm.

Oo0OoooooogAssydong
Assembling the washout assembly

0o0ooo0oooooooD
Logoooooooooo
Use the L-shaped wrench
(accessory) to remove this.

d
DDD

Pivot bolt (E)

17

00000000000 OoOoOoOooOoAssyobooo
opDoOoDASsYyoOooooo
000000000 M4x 15CcsO0O0O0OOonO

0 11mm
Approx.11mm

ooooooooo
Radius block
goooooooo

ooooo
Adjust
length
goooooooooooooooo
‘Wash-out control arm

0O0o0o00oO0ooDOoooooo
Swash upper plate

M3X3SS

oooool
0ooooo
Stabilizer bar

goooooooooooobooooooobbooooooon
gooooooooooooboooOooOoooooboooooo
goooooooOooooooooOooOooOooOooooon
Oomao -10
00@moo0o0oHDOODO0OO0DO0000o0ooo0oo
goooOooo0o0ooooooo0oOooobooooooon
gooooooobz20000000000000O000O0
gooooooooooooooooomob -20
gooooooooooooooOoOooooooboooooo
oob0oO000O000e 5S00000000O00000DOO
gooooooooooooooo0ob0oooOb0O0000oEX
000000000 M3x 3ssOO0O000O000mOo -30
goooooooooooooOoOoooooooooo

0000¢5
oooo
@5 ball of
swash

B'

A
AA'ZBB'

After the linkage is completed and when the pitch is high, mount the
radius block so that the end surface of its pin and the lower end surface
of the slide block are at the same level. (Fig. 1)

Then, adjust the length of the adjust rod, so that no interference
between the wash-out control arm and M2 rod end of the swash upper
plate occurs even when the elevator is fully operated during high
pitch. (Fig. 2)

Following the above adjustment, when you see the airframe from
right above it to find that ¢5 ball in the upper of the swash plate is in
line with that of the lower, fix EX radius block with M3X3SS so that
the stabilizer bar becomes parallel with the frame.
Correct phase adjustment is made by an actual flight.

95 ball of
swash
upper plate

OooooooO/000ogogg/ooooooooooon
Attachment of the rotor head , the wash-out and the swash plate

(D Pass the swash plate assembly and the washout assembly
through the main mast.

@ Attach the rotor head with M4X15CS.

M4X15CS

gooooooooooooo
goooooooooo@Eod
gooooog

Fix the radius arm to the swash
plate pivot bolt (E).

\Q

2

25




18 goooobod

@ @XSXSXSXXI Case assembly

M3XB8CS ... 2 M2.6X6CS AD 0 Caution

@ @m JO0000d000O0oOOoooo0o0ooooboboooooo
MBX5CS oo 6 ooooboboooooooooboooo

To reduce the risk of damage, do not bend or scratch
@ m the timing belt.
M2.6X6CS ....covveevveereerrenen. 4
@ |:| M3X5CS
C @5XB8X2.5 v 1

000o00o0oo0ooooooooao
Belt pulley (with attached shaft)

/ gooooooo

Timing belt
el M3xi40000000
M3X14 cross member

1]

M3X140OOooOooagd ... 1
M3X14 cross member

O

FW ¢5X@7X0.1T ......cceueueee 2

(FWg5Xg7X0.1)
goooooo
oooooooo
Use if necessary to
ensure a tight fit.

M2.6X6CS

M3X8CS
M3X5CS
D 19 oooooooooodd AD O Caut
. . aution
Brg. p4XgOX4ZZ.............. 2 Tail housing assembly
goooooo oooogood
ﬂ ]:[ ﬂ JoooooogAsSsyoooooog Smaller hole Larger hole
Tail housing assembly (pre-assembled) \
o I 1] m——

00

o9 oooooooo

Qo9 gooooo N
Brg. 4Xg90 0 O 0 ... 2 Apply grease Tail housing
Bearing ¢4Xg@9 thrust 1
H M2X8CS
Brg. 83X@9X3 ..o 2 EXeg5000@0O)
@ EX ¢5 ball (with stand) S
M2XS8CS ..o 10 \é oooooooo

Tail housing
0ooo00oogoO BO
Tail blade holder (B) 5 Brg. ¢4Xg9X4ZZ
FW 93Xg6X0.5T ....oovvoveeeeee 2 @/
iiiii : Brg. ¢4Xgo01001 00

@ B ! @ 1/ Bearing ¢4X@9 thrust
M2O OO0 i, 2 T ;@1 jooooooooooooono
M2 nut / ! ! Apply molybdenum grease
@ g7 ¢ FW ¢3X06X0.5T
M3ODOOOOODO ... 2 Brg. 3X¢9X3
M3 nylon nut 00000000000 AQ
Dj] Tail blade holder (A)
EXg500000 . 2 M3 00000
EX @5 ball (with stand) M3 nylon nut

26



©|]

Brg. g4X@8X37Z7 ... 2

© Hmm

M2.6X6CS

© B

M2X6CS

O [

M3X5SS

O |

FWg4X@¢6X0.5T

EXg50 0 0
EX ¢5 ball

© (mw

00000M3X6.3....... 2
Guide pin M3X6.3

© |

guoooobooogoog

20 Tail pitch plate assembly

gooo00oo0oo00D0Assyd OO
Tail pitch plate assembly
(pre-assembled)
goooooooo

Tail pitch link

goooo
Slide shaft

EOOOgLS
E-ring 1.5

wmmmmmmmzxuﬁ

Grooved parallel pin 2X11.6

noooooooon XD E0DO6LS
00000000g2X11.6 Tail pitch plate £ E-ring ¢1.5
Grooved parallel pin g2X11.6 ‘
®\
EODOO¢l5
EringolS  (C C 96Xg7X3

ooooooooo
Tail pitch link

EODOOgLS
E-ring ¢1.5

W-type tail pitc

Brg. 06X¢10X3ZZ @\

wooooooooooood

Brg. $6X¢10X3ZZ

FW ¢6X¢8X0.3T

MeO O O(@O)
M6 nut (thin type)

o 55

h plate boss

21 godooooooood
Tail housing installation
A 0 0 caution A 0O O Caution
ogodbooooboobooboooooao oooooooooooooooon
Align with the shaft’s indentation and go0o0o0ooooooooooon
fasten. gooooooooo
00o0ooooo Insta.ll t.he 'tail pitch guide ;?in so
Tail housing that it fits into the groove in the
M3X5SS tail pitch plate.
oooobobooooo
Tail pulley shaft
FW ¢4X36X0.5T
O0o0ooooooooAss
Tail pitch plate assembl?f 00000 M3X6.3
Guide pin M3X6.3 @/ Brg. ¢4X¢8X372Z
M2.6X6CS 0o0o0ooo
Lever collar
M3X5SS gopooboooo

FW ¢4X¢6X0.5T

Tail pitch lever

FW ¢1.7

~EXg5000
g\EX @5 ball
[ M2X6CS

Brg. ¢4X@¢8X3ZZ

27




© Emm

M3XS8CS .......

© Hmm

M2.6X6CS ...

(©) |

FWg3Xg9X1

@)

M2.6X8CS

29 OO0o0O0000o00ooood
Tail boom pipe installation

M3X8CS
EXOO0O0O0
EX tail fin band M3X8CS
oooooooooDooL=805
Octagonal tail boom pipe L=805
ogooooooboood
23 -
Tail boom brace assembly

A 0 O Caution

goooboboboooooboboboon
Jgo000o000obOO0o0bOoDoObOO0oOoODOoD
goboobooboooboobooboo
Attach the tail boom brace terminal with
epoxy adhesive. Not doing so may result
invibrations.

M2.6X8CS

M2.6X8CS

M2.6X8CS

gooooooooooon
Tail boom brace terminal

oooooooo
Epoxy adhesive

oooooooooo
Tail boom brace

28




© (mo

M2.6X8TS-1

24 gooboobood

Tail boom installation

0800000 DOoOooOoooooooooooooonO @ Insert the octagonal tail boom into the tail boom holder
0 M3X3sCSO M3uOOOOoOOoOooooo and fasten provisionally with M3X35CS and M3 U nut.

A0 O Caution

g0o00o0ooobOoOoooooag
goooooooobooboooo
000000000000000 ESEtEiEhEIEDD
If it is difficult to insert the octago-
nal tail boom, use a slotted screw-
driver etc to wide the gap slightly,
and then insert it.

00o0o0ooooooo
Rudder control guide

1 0oDoooooon

R Timing belt
PO M2.6X8TS-1
DAL
rk 4 ¢. gooooooooo

AP Tail boom holder

oooooooooo

Bearing holder
0O0000oooooooooooog
00000000000AssyD 0000
0000000o0oo0o0ooooooooo

Remove the bearing holder on the counter

gear assembly once for installing timing belt.

A

M3X8CS
FW¢2.6X¢7.5X0.5

14
FW2.6X67.5X0.5 M3XSCS

_—

A0 O Caution

ooooo Option
1. 00000ooooooooooo

gooooooobooooooa

O0000000404-6940 00000000 O00OODMOOOOOOOOm
0414-329E30 00000000 000404-822EX000 000000000 ooooo
pooboooood 2. 0000O000DOOOOOoOO
If using optional the 0404-694 tail pipe boom(carbon),please use A A L.
0414-329 E3 tail boom holder and 0404-822 EX ladder servo mount. 1. Adjust the tension of the timing
0414320 0404-822 belt so that the two sides do not
0000000000000000 000000 touch each other when gently
ooooooooo0ooooooom pressed with a screwdriver or
- Use this as a stopper for the toilpipe. This is not necessary other tool.
. if aluminum tailpipe is present. 2. Check the rotational direction of
DQ@ - the timing belt.
)

v 0404-694

ooooo
00 O No. ooooo ooo
Code No. Particulars Q'ty @ D oo)od
Price (Yen)
0404-694 DDDDDQDDDQDDL:BOSDDDDDDD 1 6,825 ooooooo
Octagonal tail boom pipe L=805 (carbon) (6,500) Tail pulley
0404-822 EXOOODODDOOODOoO 100 1,890
EX rudder servo mount 1set (1,800)
0414-329 EXOOOOOOOO0OO0o0O0 1 2,730 D_DDDDDDDD
EX tail boom holder (2,600) Timing pulley

29




gobogd

25 Attachment of the tail fin

JVANDRNRARRNRRARNANY

© B

M3X35CS .o 2

© Eimmmmmm

M3X25CS

© [

2
M3X20CS ..o 2

©

M3X18CS ..o 2

M3OoOooOom
M3 nylon nut

© |

FW@3X@g9X1 ...oooiinnnnns 2

© |

FWg2.6X¢7.5X0.5  ...... 6
Ooo3xsxr ... 40
Collar3X8X7

ooooom)
Stabilizer band (U)

googgw)
Stabilizer band (L)

M3DOoOoOOOoOOO
M3 nylon nut

M3ODOOOOOOO
M3 nylon nut

FWg2.6X37.5X0.5

goooooooooo
Tail boom brace

SN
O003X8X7T /™
collar 3X8X7
FW@2.6X67.5X0.5

M3X18CS

M300000M3
M3 nylon nut

0003X8X7

Collar 3X8X7
ollar 0o

Vertical stabilizer

FWg2.6X¢7.5X0.5

M3X25CS

0o0o0o0ooooooogo)
Tail boom brace (U)

goooooooooooow
Tail boom brace (L)

M3oooooooo
M3 nylon nut

30




@ (oo

M2.6X18PH .................. 2
O Bmmo
M2.6X10CS .......cvvrennnn. 8
© B

M2.6X6CS ....cvviinenn 14

@ (o

M2.6X16TSI 0 OO O ...10
M2.6X16TS (with washer)

Jl

oooooom
Servo attaching nut

M2.6X16TSOO 0000
M2.6X16TSO with washer)

oooooooao
<L Servo plate

pOoobOoobOooooo

Depending on the type of servo,
this may not be used. (JR)

<DDDDDDDJRDD

ooDoDooOo0o0oO0
| Servo attaching nut

ooooooooooo
oooooooooooo
=3000000000t=15
oooooooo
0000JROODOOOOO
Ot=150000
pgoooooooobbo
0000e30000

The pitch servo uses either
servo mount spacer t=3 or servo
plate t=1.5. Sanwa and JR use
servo plate 1.5. Futaba uses
servo mount spaces t=3.

goooobooooooo
gooooooooooo
goobooooooooo
gooooooo

If interference may occur
between the servo and the
frame, scrape the shaded
portions off the servos as
shown below.

.4\_§ /

googgog

26 Servos installation

goooooooD
Servo plate

(DDDDDDDDDDDDDDDDDDDJRDD )
Depending on the type of servo, this may not be used. (JR)

%\/‘“\% oo0oooo0o0o00000t=3

A% Servo mount spacer t=3
et > r G
Z X SN

oooooooo D
Elevator servo

file, etc.

M2.6X6CS

M2.6X6CS

EXOOOOOOA
EX servo stay (A)

ooooooooo
Throttle servo

oooooooo
Servo plate

ooooooooo
Servo attaching nut
0oo0oo0Do000o =38
Servo mount spacer t=3
Servo plate

be used. (JR)

oooooooo
Aileron servo

M2.6X10CS

goooooooooo

gooOoooooooo
_oooooo@oo)o
goooooooooo
goooooooooo
Depending on the type of
servo, the lead wires may
make contact. (Futaba)
Should they make contact,
they should be cut with a

M2.6X16TSO OO OO0
M2.6X16TS (with washer)

g
Z%

gooooood

0000000o00000o00DoO0OIRO\
Depending on the type of servo, this may not

gooooooo

Servo plate
goo0ooooooooo
0oo0ooooJrROO
Depending on the type of servo,
this may not be used. (JR)

ooooooooo
Servo attaching nut

ooooood

oooOooooo
Servo plate

00000000000D t=3
Servo mount spacer t=3

M2.6X6CS

A O O Caution

&

M2.6X18PH

2
/’
/b{ EX servo stay (A)

oo0oooooooo
Needle control servo

0opooooooo
Servo plate

gooooooboooooo
gooooooooooooog
go0oooooooott=30
t=15000000000000
Jdoo0ooonrOtA50000
EXDDDDDDDADDDDDD t3000 ™
Depending on the type of
servo, the position of the servo
horn may vary.
adjusting, use either servo
plate t=3 or t=1.5 appropriately.
(Sanwa & JR use 1.5; Futaba
uses 3.)

When

31




@ (o

M2.eXleTSI OO OO .4
M2.6X16TS (with washer)

Jd

goooooodg
Servo attaching nut

......... 2

m 0000000000 B Rudder servo installation

M2.6X16TSO O OO OO
M2.6X16TS (with washer)

gooobgo
Rudder servo

oooooooo
Servo plate

goboobooooooo
Rudder control servo

ooooooooo
Servo attaching nut

© Fmm

M3X8CS

© (jm

M3XeO OO O4dO......... 2
M3X6 button bolt

© (>

M3X12TS

© |

FWg2.6X37.5X0.5............ 6

I —

M3X3sOo o oOoooO...... 2
M3X38 cross member

Jdooooodoodoooodgoodo
Cross members and gyro mounts installation

poooooooo
Gyro mount

27

M3XeOODOODOOOOODODO
M3X6 button bolt

\
000000O0ooooon Nz
Cabin cross member M3X8CS
FWg2.6X¢7.5X0.7
‘ FWg2.6X07.5X0.7
\ g
ooooooooo g

Gyro mount

Il
gy
%P‘"'A

A\
3B\

M3X3asooooooog
M3X38 cross member

M3X12TS

M3XI2TS

/

, 'r\{'@
7

M3X8CS

FW¢2.6X37.5X0.5

M3X3asoooooooo
M3X38 cross member

32




© [mm

M3X8CS
M3o0ooom
M3 nylon nut

©

FWg3X¢8X0.5

o8 gobggooooon

A 0 0O Caution

gbobooooobooboobobobobooo
goo0ob0o0obO0o0oD0obOoobOoooooogo
Gyro sensor components should be installed as
per the directions according to the manufacture
of your gyro.

Be sure to check the gyro’s directions for proper
operation and set up.

X5
.,/‘ﬁ'?)“ S
.‘,'“‘@,@\)}
X IR,
® A\ (W) N
R e oy
QR Ij's 3 PIN
SOOI o 0‘\\.‘\’“ .
N\ 5 RN
:::115-»\ B> G

\ > <
\IITTN %,
< |l-|l-|‘||lx.|,!|!!!|lnl,lylfl'|'- \
© ‘v,\\\\)..' =

=

=

==

oooooobooboo
Cabin damper rubber
oooooooooooooooooo®
gobooboboooooooboobooon
go0o00obOOobOOooooooboobooog
Use to prevent the servo cord, gyro cord, or
fuel pipe etc from being cut on the edge of
the carbon frame.

/

M3X8CS

FW@3X¢8X0.5T

Receiver and gyro installation

A\ 0 O Caution

Jo0o00obO0oD0oDO0omoooooooo
gbooboobooooooooooo

Before adhering double sided tape to any
mounting surface, clean the area thoroughly
with alcohol or similar cleaning solution.

A 0 0 Caution

gooboooboooboboooobo
gooboooobooobboooobobo
goooood

Wrap the receiver, battery, and gyro amp
individually with foam rubber protection
and firmly secure with a rubber band or
similar.

oooooooo
Gyro amplifier

oo0o0oooooo

Receiver battery

ooo
Receiver

ooood
Sponge

gooog
Switch

gooooooo
> Switch plate

33




HEEEREREREREEN
29
Servo movement
gooooooo
go0o00o0ooooooooooooooooooog Aileron servo
oooOoo

Fully charge the transmitter and receiver batteries before
beginning this step.

gooooooooomooooooooooooog
000000000000000000000000

If the servos are not operating in the proper direction as illustrated
in the adjacent diagram, reverse the servo's direction via the
"reverse" switch or function of your transmitter.

ool
goooooooo 0oooooo
Pitch servo
ood :
‘ I I\
oo i
0O /
oo
ood 0 00aoo o
. O
goooooo gooooooooo
Needle control servo
MODE I

Elevator
Down
Aileron
ooooooooao
Right Throttle servo
Up

" Low(Slow)

Throtte & Pitch

opooooooooooo
Rudder control servo

34



O

M2O0O0O0OOO
M2 rod end

30

ooooodoododoood
Rotor head linkage

gooooog
Pitch rod

gpoooooo200000
Pitch rod (2 sets)

16mm

0 28.5mm

Approx.28.5mm

M2O000000003.5mmC
gooooooooooo
Cut 3.5mm off the M2 rod end.

o0oooooooooo
Mixing arm rod

A 0 0O Caution

gbobooooooooooooo

oooooooooooo

Actual pitch setting are made after
attaching the main rotor blades and
during final setup.

Lengths given are for initial settings
only.

gbooooboooobobooznooon

Mixing arm rod (2 sets)

95mm

=7
[ | I 171

il

0 77mm

Approx. 77mm

35




o Elevator linkage
M2X6CS  coviiiiiiiiieiieenns 2 00o0ooooooo200000
Elevator rod (2 sets)
. s5mm
EXe 5000 .oeievnnneen 2 .
EX@5 ball il il
© { 2 36.5mm M20 0 O O 0oooooo
MO OO ) Approx. 36.5mm M2 nut Servo horn
M2 nut s - FWgl.7
IDo0o0o0/Oo0o0000ooooooboooo20D0oD00O 2 \C/ 0
@b I-type lever rod / Elevator torque lever rod (2 sets) o~ @ / p\@
50mm s %
M2OOOO0O00 ... 8 @
M2 rod end E%IEQ\
EXg50 0 0O
© 1| D EX 95 ball
mm M2X6CS
FW@l.7 il 2 Approx. 32mm |
I
5
=)
oooooooooooo ;4_(’70)1‘
000000000000 Wﬁiﬁﬁﬂ _
oooooon 8 =/ A
: AT s
Be sure to use the circular servo ru \Q o Z4C] = [ o
horn shown below after this 74 (,\\<| é UQ
F Q LA G 0
e ONZL 2 S
s Ny 9= Y0 0
N o, ST
- Jiger” SN T )i%
A N =, S
N e SN
‘ £ i
. f
B
10o0oo/m
oooooooopp B00000000000000
Elevator rod I-type lever rod /

jgooooooooo
Servo horn screw included
with servo

Elevator torque lever rod

oo
oo
o

M M gooooooo

Connect the linkages to the I-lever (L) and elevator torque lever
H H H H making sure the rods are parallel and equal length when the swash
— — — — plate is level and horizontal.
oool ooon
MODE I MODE II . A=B
000000000000 008 ‘
Position of transmitter stick T\A'_

10mm ///%%, o (T)

v |
goooooooooooooooooo 10mmf{(@ﬁm\@)) B-—= Qy————@—ffffig;ff
0o00000oo0o0oo0omonoooooo ‘\;fg.l\\ ‘ ‘
gooooooooooooooooo 3 O

ooo
Dig a hole in the servo horn so that the diagram
on the right is made as shown when the
transmitter stick is in neutral and the trim is
neutral.

36



© Hmm

M2X6CS

EXps000 ...

EXg5 ball

© 0

M20
M2 nut

==

M2omoodo ..

M2 rod end

32

Doo0ooooooo
Aileron linkage

JjopooooOo/ooooooooo
Aileron lever / Swash rod
45mm

I ]

0 28mm
Approx. 28mm

0o0oo/oooo0o000ooooo200000
I-type lever / Aileron lever rod (2 sets)
50mm

il ]

0 32mm
Approx. 32mm

........... 2

........... 2

........... 2 ooooooao/ja
goooooooo
Aileron lever /
Swash rod

.......... 10

........... 2

1nooo/xm
gooobooooooog
I-type lever /

Aileron lever rod

Aileron rod

DDDDDDDDE§

0000000 OServo horn screw included
with servo

I
i)

oool ooon
MODE I MODE II

gooooooooooo
Position of transmitter stick

]
O
O

ood

gooooo
goooooo
gopooooo
ood

neutral.

Dig a hole in the servo horn so that the diagram
on the right is made as shown when the
transmitter stick is in neutral and the trim is

oooooooo2200000

Aileron rod (2 sets)
35mm

il ]

[116mm

Approx. 16mm

M2O000¢C
M2 nut

gooooodg
Servo horn

Fwgl.7

@\/‘3
/
/W EXg50 000

EX ¢5 ball
M2X6CS

O
00o00o0o0oo0ooog
Connect the I-type lever and the aileron lever, using
the aileron rod, so that they are parallel. When the I-
type lever is vertical, connect the aileron lever and
the swash plate using the aileron lever/swash rod, so
that the swash plate is level horizontally when viewed
from the front.

A=B

/
' 90° 1/
>~ A_'Lb
A =P —]
= =g ey
— &t I
Ny SNg=
| —(7/»/,/— e

—

37




© Hmm

M2X6CS

EXe 50 00
EXg5 ball

© 0

M2O OO oo 2

M2 nut

Ol

M2O0O0O0000 ... 6

M2 rod end

Joouooouoobougoon

33 Collective pitch linkage

ooooopooooooo/moooooooo
Collective pitch lever/T-type lever rod

60mm

il

041mm
Approx. 4lmm

Joodoooobooogo2ooooa
Collective pitch rod (2 sets)
40mm

il

0 24mm
Approx. 24mm

&

DDDDDDDDDDDD/D
TOOODOODODOO
Collective pitch lever/

T-type lever rod
gooooopooooooo
Collective pitch rod

oool ooon
MODE I MODE II

gooooooooooo
Position of transmitter stick

gobooooobooooobocooooooooo
goooooboooooooooobooooon
gooooooooooooooobooooo
oo
oo

00D000000000000s000000
000000000000000000000
ooooooooooo

gooooog M200O0OC

Servo horn

FWgl.7

EXgb0 000
EX ¢5 ball

Servo horn

gooooooooo
Servo horn screw included

with servo

ooo
Horizontal
i 4

.

=

| 7

Adjust the rod collective pitch rod as shown right | WQQA 11.5mm[] 12.5mm
when the throttle stick of the transmitter is in neutral ‘ \'# &f / 11.5mm0 12.5mm
and the trim is in neutral. \ 4{%:‘4/*’

Note: \ «— 57/_¥, j—| ‘

The setting of the pitch curve for the transmitter is | I 0ooo )

50%. Do not input the program in the attached data
sheet at this time.

Parallel

38




© B

M2X6CS

EXe 5000
EXg5 ball

M2O0O0O0OOO
M2 rod end

YSsooooooooooao
gooooooooood
gooooooooood
IXeX7oooooooaoao
gooo

When using YS engine, install
collar 3X8X7 between throttle
lever and carburetor.

34 |-1

Oo0Oo00o0o000Ooon
Throttle linkage

ooooooooo
Throttle rod

80mm

[I1]

M

gobOoooboooobobooooboobooooodg

0 61mm

Approx. 61mm

M20 000
M2 nut

gooooog
Servo horn

gooooopoooooooooooooooo
goooooooooocooooooooooo
go0ooooooooocooooooooooo
0o0oo0oooooooooooooooooo
Adjust the rod length so that the hovering mark of the
carburetor body and the mark of the carburetor rotor
coincide with each other when the transmitter engine

© Emmmmm

M3X15CS ..o 1

©[]

000 3X8X7 vevvevvnannnnn 1
Collar 3X8X7

EXgs0 000 M2X6CS
EX¢5 ball

Throttle rod

000000 Assy

Servo horn assembly 00ooo0o0o0o0oo

Servo horn screw included
with servo

goopooooooog
Carburetor rotor

control stick and its trim are in neutral.

gooooooo

Hovering

QL0

oool
MODE I

000000
Hovering

gobooooooooon
goooooooooo

goon
MODE II

oooooooo
Carburetor body

oooooooo
gooooooo

00o0o0ooooooooo

After the rod length is adjusted, by moving the
stick, adjust the full-open and full-closed
positions by using the transmitter rudder angle

adjustment function.

ooooooo

Full high

0ooooooo /|

[

Qn®

oool
MODE I

Full-open

ooon
MODE II

00000000000
Engine stop

fh

H
ol

oo

gool
MODE 1

A
13.5mm
A

"“ 24 Full-closed
@
=

goon
MODE 1I

—oo0d




© Emm

M2X6CS

EXp5000
EXg5 ball

© f

M20T]
M2 nut

Ol

M20M 000
M2 rod end

34 (-2

O00ooobooooouooogogosoisSx-Hoooooon
Needle control linkage (For the 0S91SX-H engine)

Throttle rod

ooooooooo

80mm

il

il

0 61mm

Approx. 61mm

Fwgl.7

M2X6CS

EXg50 0 0
EX ¢5 ball @
/
M2000
5 M2 nut

googoood
Servo horn

M3X3SS

/%\
gooooooooo
Needle control lever

EXg50 0 0
EX ¢5 ball

ooooDoooooag
Needle control rod

obobooobOoOoooooooooooo

oooooooo
oooooooo
obooooooo
oooooooo
oooooooo
oooocooo

opoboooooooo
obooOooooooo
oboboooooooo
opboboooooooo
opboboooooooo

A O O Caution

gbobooooooooobooboobob

Detach the ratchet spring.

gysooooooooooogooo
goo0obO0ooo0obOoooobo
goooooooooo

* In the case of a YS engine, attach
the needle control lever above the
ratchet spring.

ooooo
Nose ‘

=

\
q /[@\/Zrﬂ%i Il4rnrn

gooooooooooooooooUuooogoo
goooooooopooooooooooooooo
ooooooobooo

Needle openability differs depending on the engine, muffler
and fuel used. Carry out adjustment by referring to the in-
struction manuals for each engine, etc.

40




© Bmm

M2X6CS .o 1

EXe 50 00
EXg5 ball

M2ODOOOO0O ........ 2
M2 rod end
FW@L.7 oo 1

Rudder linkage
0o0d00oO0oD0obO0DOobOO0DOobOOooOoooooon
000000000 DO00DO0DO0DO0oDO0ODOoDOooDOn
ad
Position the rudder control guide by sliding it along the
oooooooa rudder control rod as shown below.
Use this hole.
= = [ [
=1 == =1 j=1
= 1 1 1 1
M2O0000
M2 nut 0oooooo

EXgl]
EX ¢5 ball

Servo horn

ooo M2X6CS

20000000
@2 carbon rod
oooooooooooog

goooooooopogd
O Cut the carbon rod by a file.

gooooooosogooocoon

gopoooo
Bond them with (30 minute type)

epoxy adhesive.

% 000000000 0M2Xe2
Adjust joint M2Xg2
gooooooog
Servo horn screw included ooooun
with servo Rod end
%0° o 1
'E_l +<£ @ Il7mm HH
Sl
T
ogog ggo
Cut oooogoooog:
gooooo: oooooo
gooooo Radio transmitter
Servo horn: Stick, trim:
NEUTRAL NEUTRAL

goood
Nose

00000000000ooooooooooooog
Perpendicular to the tail boom pipe (initial setting)

goooooooooboooooooooomooo
goooooooo obooobooooo

I Tail pitch lever The position changes depending on the hovering rpm. Adjust

it by actual flight.

oooooo
Top view

41




Oooooodoon
Main blade assembly

gooooboooooooooboooooo

36

©

Balance the main blade.

I

S0 0000000
@5 drag bolt

7 ~ N

\\ J
M4aOOOOOOONO
M4 nylon nut

© Fimmm

M3X16CS

© {

M3DOOO0O000
M3 nylon nut

2

|

P>
e

00000oooooooooooooDo
Wrap a lighter main blade with tracking tape or a decal

to bring it into balance with the heavier blade.

a

oS0O000D0000

@5 drag bolt

ooooooooo

Blade holder

o0 oooooooooooooo
goooooooooon

Note: Tighten the M4X35CS screws and
M4 nylon nuts so that the main
blades can move slightly.

Main blade

M4OOOOOOO
M4 nylon nut

oooooooo

\

O

oougooougd

37 Tail blade assembly

M3oDoooooo

M3 nylon nut

oooooooooooo
Wind tape at a lighter side.

R
SRRt o N
Rsssssd
oesetote?

R85

2

352
2

g0t

2

’0
3
oo

%
X

ORRLLLLIIIN
<

LR

,
XK
55
XX
b

3%
%
<

KRR KRIX,
SIS
20200002

2
0

e
0%
o

M3X16CS

%
kK>
<

P
.
o

R
o
s
SRS
3%

0%

R—
2

%S

3 <
o2

X

%a%%a%%

595
2K
o9

o
%
%
o202 %
e
0%
XXX
%%

RS
8%
RS
oo
ORRRRES
S
S8

09S
X

s

oot

55

2
%%

d0%s
%%
%
9%
%
0%
%a%

oS
%%

X
35
5
%%
oo
%

R
XX
e
5
X5
55
%a%%

o
R
55
oo

R

42




Ooo/0000000a
Pitch and Throttle setting

goggoooo Pitch setting
0000000000 bO0o0oooooooboooooodm™ (The data is for computer transmitter.)
00o000o0oo00o0oo0oooooooboo0ooono % It varies depending on engine types, fuels, or mufflers, and is a general
oooooooooo guideline.
[E—r1] [MODER|[™SQDOCDO0T 0opo00 T I N N D
T I ondition R ) .
ollo T Hovering Roop Roll B pattern Auto-rotation
goood
I I High pitch 8.5° 8.5°~9Q° 7.5°~8° 9° ~10° 11°
ﬂﬂ ﬂﬂ opooooo
Hovering 3.5°~4.5° 2.5° 1.5° 0.5° ~ 1°
i 1\
Qe Qllle)
! ! ! ! DLEWDPECE D _30 - _3.50 _40 _50 _80 _60 - _70
A O O Caution
0000000000000 @s13-0400 000000000
Be sure to use the pitch gage (2513-040) by HIROBO.
ooooooooo
oooooo O00000000o00oO0o0ooooooosommonO
Measure it while 000mo0ooo0o0oo0oooooooooooo
lifting a little. ooooon
O0o0ooooOooooOoooOooooooom
Install the pitch gage about 80mm from the tip of the main
blade, and measure it, keeping the stabilization server
horizontal.
(Measure it while lifting the main blade a little.)
0 80mm ™
Approx. 80mm
goooodooog Pitch curve setting
ooodooo0obooOoOoooOoOoooOoOooooOoOoooo For setting, refer to the instruction manual attached to the transmitter in your
use.
DHDD.DDD DEDDD ooooo BOOODODOO DDDADDDD_DDDD
overing 100% 00p 100% Roll 100% B pattern 100% utorotation 100%
/ e y / /|
/, /( / // y
50% A 50% 50% 50% 50%
" r
'/ / /!
L
0% 0% 0% 0% 0%

000000000 000000000 000000000 0000000DD 000000000 000000000 000000000 000000000 000000000 000000000 000000000 000000000 000000000 000000000 000000000
Stiek:Slow ~ Stiek:Center ~ Stiek:High ~ Stiek:Slow Stiek:Center Stiek:High ~Stiek:Slow Stiek:Center ~Stiek:High Stiek:Slow Stiek:Center ~Stick:High ~Stiek:Slow Stiek:Center ~Stiek:High

gooooood Throttle adjustment
JoddoooOoooooOoooooooooooooom™ (The data is for computer transmitter.)
goooobo0ooobobobobooobooooo O It varies depending on engine types, fuels, or mufflers, and is a general
gooooooooo guideline.
opoooo Dpooo ogooo BIOOODD oooooooooo
i 00p o attern i
Hovering 100% 100% 100% P 100% Autorotation 100%
A ~
/ /
50% 50% 50% 50% 50%
0% 0% 0% 0% 0%

000000000 000000000 000000000 000000000 000000000 000000000 000000000 000000000 000000000 000000000 000000000 000000000 gppoooOoOoOoOoOoOoooO
Stiek:Slow ~ Stick:Center ~ Stiek:High ~ Stiek:Slow Stiek:Center ~Stiek:High ~Stiek:Slow Stiek:Center ~Stiek:High Stiek:Slow Stiek:Center Stiek:High OQoOoOooO0OO0O00000000
The engine shall be in idle

status or off.

A 0 O Caution

joooooooooooooooog This setting is a general pitch curve.
ooopooooooooooooooom (The computer transmitter is used.)

00000 oMo00o0o0oo00oooooooooooo It may vary depending on engine types, fuels, or mufflers.

gooooooobbooooooo Adjust it by actual flight.

43




DO Bmmmm

M3X16CS

4

oooo/0bobooogd

39 Cabin, Wind shield preparation

m0oooooo 100000
0 Cutting of the cabin Make 10 holes

joopooooboboooooooobooo
jooo0oooooooooooooooon
jooooooooooooooooooo
goopoooooo

In order to install the cabin correctly, make a small
hole firstly and widen it seeing the position of the
cross member.

(000
0 Washing

gooo
Cabin

poobooobooo
Cabin damper rubber

oooooo
Quick-drying glue

0o000oooooooo

Cabin damper bushing
ooo
Inside

gooooooQooooopoopoopooooooooo
Fix the cabin and cabin damper rubber with quick-drying glue.

M3X16CS oooboooooooo
Cabin damper rubber

ooooooooooood
Cabin damper bushing

44



goouoood

40 Decal attachment

boboooooOoooooooooooocooono

Attach the decal by referring to the package, etc.

gooog
Cabin

goooo
Horizontal stabilizer

m 0000
Decal

ooooo
Vertical stabilizer

googooo
One point

gobooooooooooooooooo
gobOooooocoooooooooonod
goooobooooobooooobooobooo
ooooooooooocooo

gobooooooooooooooooo

gooobobooooooboboooo

gooooooa

When attaching large decals, splash dilute
soap water or commercial spray for
window films of auto supply on both the
viscous surface of decals and the cabin.

This makes positioning of decals easy and
air bubble hard to be generated, so you
can attach decals neatly and beautifully.

A 0 0 Caution

00o0o0oooooUoo0oOoooooo
goooo@oooboooobooooood
00o0o0oooooUoo0oOoooooo
goooooooboooobobooog
Attach decals tight without a gap, otherwise
they may come off when the fuel soaks. In
addition, please wipe off the fuel that it took
after the flight by all means.

At 20

* HIROBO. HIRO=0. *

45




3. 000000000 (Repair parts

e 1000000 DOOIDOOOOODMIIODOCODODODOODOOOOONOOOOOOOOOOOOOOOOO
e 000 0ODUOODULDDODIODOUDDOOOODODULDDDODODODDOODO

googod

goboobboomoboobosgo7oooboooooooogg
o000 o000Moo0mMmoo0mGWmooooooooom ooooo300700 000000000000
oomoooooooboib bbb oo ooobooobDoboob oobobobo bboob o

googno

bbb obooomuoooobo oo boobeo OO

000 (0847-40-0088 DU OO0 OU0OOMOOOODOOOODOCOUODOOOOOOODOOO
ooooNOM oOooOO0OooopooooboooO0OdoooooooooooOoooo
O00ooOU0U0ooooOooopogooooooco0@mooNOcm 0 Ooooooomooooog g

00000 200401000

e« 000DMFAX|DODD D00 |00mM 000000000

e O O0OO0OODOOODOODOOODOODOOODDLDDMIOODLOODOODODOODDODO

000000 0DO0OD00O0O00+0000Gw+O0@Dooooooomooooo
oo oooOoobo0o@ooomoooooooo0o0omoooooo00oooooooooo

s 000000000 000000000000000000000O00

ooooo 10000 |30000
a0 10000 1 anpgpp ?ODDDD
goooooooo ¥1,575 ¥1,680 ¥1,890
o0 ¥1,365 ¥1,470 ¥1,680
00000000000 | ¥,155 ¥1,260 ¥1,470
00000 ¥1,050 ¥1,155 ¥1,365
00 ¥1,155 ¥1,260 ¥1,470
o0 ¥1,050 ¥1,155 ¥1,365

ob@oboobooboobomgoesoo ooooon
ooooO0o1o200 00000 OOOOO9800+0000(5%)¥490 + 0 0O (DO OOOO ¥1,680
ooooooon,e7ro0goooo

D000000000000000 OONo.
00000000 0 D 0 |ooooo| ooooo20ooo
oooo| || ] ' | | | | | |ooooo| oooooooooo
0o nooo |8 400
ol [ [ J-[| ]
noo — oo?
0oo 0
0oo 0 0 | ooo | 0 0
Doood 0O 0O 0O 0O
0
D
0
0
0
DOoOoooooo0o
0000 5%0
| oooomoooo

000000000000000 [Domooooooo |

0Orr6-0006 DO DO OOOOOOBHA1 0

TELDMB47[46-2834 FAX147-6108 00 O

http://model.hirobo.co.jp/ Hoooo=00000000000 |

46




IN—Y 1) X b
Parts |ist

AFC I ha—)Ly R
Stabilizer control rod
2531-001 2522-006

0414-306

2531-001

2539-011 2532-032j
2500-036 0414-217

2525-007 e AZE )L
2532-031 0414-301 “?Q?Aé’ i
=3 ) ch \\ Stabilizer control
A~‘\4 A rod
2500-073 g 2500.036 R 2522-009
0414216 \—
2506-042 2539011
Q
2532-049 J _
0414-331CIE BENE LA 0414-108
It is not included in 0414-331

/

2522-001
vyFmyk
Pitch rod

2531-002
2506-032 e [

2522-012
E$>y77—AD‘yF>

Mixing arm rod

(
(

2506-044

\ 2531-001

0404-603
2506-044

@ 2505-004
@
2532-022

s

0404-811 SSR-V &> $—d L (i £70°)
SSR-V Damper rubber (Hardness 70°)

0404-821 SSR-V &> S—d L (F#[£60°)
SSR-V Damper rubber (Hardness 60°)

2509-013

0414-305/

:

0404-740 | |

2529-003

0414-226

2500-091
S ® | 0414-2261FBD AT ATV
HHTERE A,
0414-412 @ Note: Do not use the thrust bearing included

—|— 0414-226.
2506-041
2539-009 ?2505_007

2531-002

0414-303 A/ FLZIDIE S 9 &1 2531-002 M3X5
YYRAD) 21— HIE U TRE RV 3 iRl TIZE D,
Remove 2531-002 M3XS5 set screws first to disassemble
0414-303 spindle.

0414-331

252558

0414-416

47



* The prices in parentheses are the prices excluding consumption tax.

00O No. ooooo ooo D':’DDDDDDSE ooooo
Code No. Particulars Q'ty ( - ) Remarks
Price (Yen)
j 000000000 X490 5 1,050
0404-347 | S(abilizer bar 4X490 (1,000)
SSR-Iv 000000 BX32 525
0404-603 | SSR_IV seesaw pin 5X32 1 (500)
0404740 |EXO0O0D0DODOOOOOO 4 2,100 0ooo00O0oO0oOooOooon
EX blade spacer (2,000) Aluminum cutting Blue anodized aluminum
0404.811 |SSR-VO OO OO O #70 5 1,050 Oowmoe O
SSR-V damper rubber #70 (1,000) Hardness 70°
SSR-vOOoOooooo 3,150
0404-816 | SSR_V center hub 1 (3.000)
SSR-VO O O O O O #60 1,050 Oo6e0° O
0404-821 SSR-V damper rubber #60 2 (1,000) Hardness 60°
FFZ-IOOOODOOOO0OO00000 1,890
- 5 E
0414-108 | Lry 11 stabilizer blade (1,800)
0414216 |SSRVIDOOODOOOOO ) 3,990 Brg.0J O
B SSR-VI mixing arm (3,800) with bearing
SSRVIODOOoOooooooooo 3.990 M3X3ss0 O
0414-217 SSR-VI stabilizer control arm 1 (3,800) with M3X3SS
0414013 |00000000000000 o4 5 1.050 M3X35S0 O
Stabilizer bar stopper g4 (1,000) with M3X3SS
Ssznooooooooo 8,400
0414-226 | 5§77 11 blade holder 1 (8.000)
SSR-vVIIODO OO0 9,030
0414-301 SSR-VII seesaw ! (8,600)
SSR-VIIO O OO 15,540
0414-302 | SSR-VII yoke 1 (14.800)
SSR-VIIOOOOOOOOOOO L=45 1,575
0414-303 | SR VII feathering spindle L=45 2 (1,500)
_ SSR-vIiOOoOoooo 2,625
0414-304 SSR-VII pitch arm 1 (2,500)
SSR-VIIDOOOOOOOO 1,890
0414-305 SSR-VII hinge washer 4 (1,800)
SSR-VIIO O 0 000 0OASSY 100 62,790 0000000000000 000e4000
0414-331 SSR-VII rotor head assembly 1set (59,800) A drag bolt and drag metal is ¢4 specification.
~ 500000000 1,050
0414-412 @5 drag metal 4 (1,000)
0414416 |WCODOOOOOOOOOOM=680 DODDOODODO 100 27,090
WC carbon main blade L=680 pearl white 1set (25,800)
2500-036 | Brg. 93 X 98 X 4F ZZ 2 (1360)
2500-044 |Brg. ¢8 X 916 X 527 2 A500)
2500-061 |Brg. 94 X 99 X 4ZZ 2 (17300
2500-073 |Brg. ¢4 X ¢8 X 3FZZ 2 ( ’588)
§ Brg. 98 X 916 X 5H 0 0 0 0 O 260
2500-091 1 g 48 X 616 X SH thrust 2 (17200
2500-090 |[Brg. ¢5 X ¢13 X 4F ZZ 2 (i’fgg)
M3UOOOO 210
2505-004 | 13 U nut 10 (00)
M4aOOOODODOOO 210
2505-007 | Nig nylon nut 10 (200)
2506-032 | FW@5Xg7X0.4T 5 300)
2506-035 | FW@8X@12X0.1T 10 320
2506-041 |FWg5X@12X1.5T 5 250
2506-042 |FWg2.6Xp5X0.5 10 30d)
2506-044 |FWg2.6Xg7X0.5T0 O O 10 A%
0O00000B@X21 315
2509-013 | Geedle pin 4X21 2 (300)
0 0 0 2.6X4X12S 525
2521-080 | Cojar 2.6X4X128 2 (500)
0 0 0 12X15X5 N 525
2521-086 | Collar 12X15X5 (500)
00000000 M2X16 525
2522-001 | Adjust rod M2X 16 5 (500)
N 00000000 m2X70 525
2522:009 | 4 fiust rod M2X 70 5 (500)
00000000 M2X95 525
2522-012 | Agdjust rod M2X 95 s (500)
EXe 5000000 1,050
2525-007 | EX "5 ball with stand 10 (1:000)
o500 0002 1,050
2525-008 - "
@5 ball with stand 2 10 (1.000)
oo 0 OP-7 315
2529-003 | 5 ring p-7 5 (300)
0000000 e5X12.5XM3 315
2530-009 | piyot bolt 35X 12.5XM3 2 (300)
B 00000000 M3X3 315
2531-001 Set screw M3X3 10 (300)
00000000 M3X5 315
2531-002 Set screw M3X5 10 (300)
O00000000 M3X8 420
2532-002 Cap screw M3X8 10 (400)
000000000 M4X15 630
2532-022 1 3
532-0 Cap screw M4X15 0 (600)
000000000 M2X6 840
2532-031 1
532-03 Cap screw M2X6 0 (800)
000000000 M2X12 840
2532-032 Cap screw M2X12 10 (800)
000000000 M2.6X15 840
2532-049 Cap screw M2.6X15 10 (800)
0000000es 630
2532055 | bobolt 05 2 (600)
OD000000M2Xe0 000 210
3
2533-025 Pan head screw M2X6 truss 20 (200)
§ 000000 M5X10 315
2539009 | 5 ron bolt M5X10 2 (G0d)
2530.011 |00 0000M3X8 > 315
Button bolt M3X8 (300)

48




2507-001

0414-311

0404-023

0414230 0404-730
0414-438 © 2531001
2531-003 \ K o Ta\ 2531-
0404-731
D)
@ 2500-066 2521-094 2
Q‘D
@ 2500-049 %%
2513-053 &
2530-005
0414-330 jﬁ
2532-031 ,
1400004 ‘ 0404-121
0414-312
2500-046 /\
2506056 @ 2532-039 0414-193
2529-008 2500-049 ‘@ _
2532-021 - .hlafg 2532-033
0414-307 7 éf %?E
oooooooo ‘.
oooooooo (<u /]
Prop nut included 0404-707 ]
with engine EXOOOOO95T =)
0404-01200 YS, 080 00 EX maingear 95T 2B
0 For YS, OSOI =@ [S)
0404-706(0OP) - 0414-309
EXOO0O 0 93T
EX maingear 93T
0414-313 0404-616
0404-118 2500-047
2538-002 0404-713
2534-003 | 0404-805
2506-045 | 2500-102
0404-716 - 2300-047
5 2506-014 }g 2538-012
\\\j\;)\ £ %ﬁ
}@19\\ S 0414-166
ENFY 0414-154 b= -
) )

Engind] Optional extral]

0404-044

49

2532-034

N gbooooooobooo
2532-002 L@/ (Fix the auto-rotation
drive shaft)
N
2532034 2532-002

2521-053 00000000




* The prices in parentheses are the prices excluding consumption tax.

00 0 No. ooooo 000| oob oo Doooo
Code No. Particulars Q'ty ( " ) Remarks
Price (Yen)
EEEEEEEEEEEEEEE 210
0400-004 | protal made clutch bell lining 2 (200)
000000000000 315
0404-012 I garter pulley washer ! (300)
ooooooog 315
0404-023 | R dius arm 2 (300)
EEEEEEEE ) 100 1,050
0404-044 Divisional type cooling cover 1 set (1,000)
EXOOOOOOO0O 2,100
0404-118 | gy cooling fan 1 (2,000)
0404.121 |EXOOODOOOODO L 12,600 500000000000 000000@)000
EX swash plate (12,000) with g5 ball stand and screw Pivot bolt (E) are sold separately
oooooooog 2,940
0404-616 Auto-rotation drive shaft 1 (2,800)
EXO 000 093T 3,675
0404-706 EX main gear 93T ! (3,500)
EXO 0O 00095T 1 3,675
0404-707 1 X main gear 95T (3,500)
wCcOooooooooooo 525
0404-713 WC cooling cover stay 1 (500)
wcooooooooo 4,200
0404-716 |y engine mount 1 (4,000)
EXOOOOOOOOO 2.625
0404-730 | EX radius block 1 (2.500)
EXOOODOOOOO 2,730
0404-731 | EX (lide block ! (2,600
sxoooooooo 525
0404-805 | g% taper collar 1 (500)
EXO0O0OOOOASSY 100 7.140
0414-154 EX second gear assembly 1 set (6,800)
EXOO00O0O08BT 3,150
0414-166 | EX second gear 86T ! (3,000)
Brg.0 0 0 0 @ [0 W=260 [ 2,100
0414-193 | g 2ting holder 19 [ W=261] ! (2,000)
0414030 |22DD000000000060-91000 L 1,680
B Hexagon starter coupling[] for 60-91] (1,600)
E30000000000 3,360
0414-307 E3 clutch shoe with shaft ! (3,200)
oa1a300 |E300D0D000000O0000ASSY 100 8,400
B E3auto-rotation clutch assembly 1 set (8,000)
0414311 | 910000000 P=199 L=224(SUS) 1 3,780
- »10 main mast P=199 L=224(SUS) (3,600)
sl000000000000000 1,050
0414-312 10 hard grip mast lock ! (1,000)
E300000000 100 4,725
0414313 | E3 g el 1 set (4,500)
E300000000D0 (12T) 1 4,725
0414-330 | £3 clutch bell with gear (12T) (4.500)
0414-438 E3000000000000000d o0 4,200 0404-683(1 [1 [J [1 0#04-02301 01 [J
E3 wash control aem 1 set (4,000) Substitute for 0404-683 Accessory for 0404-0923
2500-046 |Brg. ¢6 X ¢12 X 4ZZ 2 1389,
2500-047 |Brg. ¢12 X ¢21 X 527 2 (]’%88)
260
2500-049 |Brg. ¢10 X 919 X 5ZZ 2 (17380
2500-066 |Brg. $6 X 919 X 627 2 1383,
2500-073 |Brg. ¢4 X g8 X 3F ZZ 2 4389,
2500-102 |Brg. ¢12X16L 0000 O@WC) Brg. 912 X 16L one way EWC)| 1 Rl
2505-001 |M20 O O CM2 nut 20 500y
2506-014 |FWe 40 O O OFW ¢4 hardened 5 &3
2506-045 |FWgl0Xg18X1.5TO OO0  FWgl0X@18X1.5T hardened 1 &30
2506-056 | FWg6X310X0.5T (SUS) 5 300
2507-001 |@ 05 EC OO Ogl.5 E-ring 10 (103
2509-009 |00 0000 2X11.8 Grooved parallel pin 2 X 11.8 2 ey
2511-028 |WCO OO OO DO0OM3X31.25  WC cross member M3 X31.25| 2 N
2513-053 (000000000000 OODH One way starter shaft DH 1 57200
2521-053 |00 0@BX5X4.1 Collar 3 X 5 X 4.1 2 3ot
2521-094 |0 OO BX 4 X8.5F Collar 3 X 4 X 8.5F 2 200,
2525-006 |EX¢@ 50 O O CEX ¢5 ball 10 (17000
2525-007 |EX¢ 50 0 0 O O CEX ¢5 ball with stand 10 47000
2529-008 |OO O O 85060 O-ring SSO60 5 300)
2530-005 |00 00000 E)e 5X7X M3 Pivot bolt (E) g5X7X M3 2 300)
2531-001 |00 O DOOO00OM3X3  Set screw M3X3 10 300)
2531-003 |00 0000 00M4X4  Set screw MaX4 10 EIEN
2531-006 (00000 OO0OM2X3(0000) Set screw M2X3(Uni-chrome) 10 300
2531-007 |00 000 000M3X12  Set screw M3X12 10 300
2532-002 |0 00O00O00O0OOM3X8 Capscrew M3X8 10 4 (2)8)
2532-003 |00 O00OO0O0OOOM3X10 Cap screw M3X10 10 (4(2)8)
2532-021 |00 00OO0O0ODOOMA4X10 Cap screw M4X10 10 (688)
2532-022 |00 0000000 M4AX15  Cap screw M4X15 10 &30
2532-031 (00000000 0M2X6  Cap screw M2X6 10 Bo%)
2532-033 (000000000 M26X12  Cap screw M2.6X12 10 (G50
2532-034 |00 000 0000M3X5  Cap screw M3X5 10 (G50
2532-039 |00 0 O0O00DOOM26X6 Cap screw M2.6X6 10 (G50
2534-003 (00000000000 M3X80 O O Tapping screw M3X8 black 10 (190
2538-002 |0 000 M3X6  Countersunk screw M3X6 10 300
2538-012 |0 00O M26X6  Countersunk screw M2.6X6 10 300
2539-010 |00 00 00 M3X12 Button bolt M3X12 2 303,

50




0414-316

2538-010 0414-317

0414-315

2506-044
0414-447

2532-008
2532-007

2505-007
2521-016

2532-031
2525-006

2505-001

2532-031
2506-017 E# g 2532-028 2532-03
2525006/ @

2532-002 0414-445

o

2521-039

/ 2500-073
ﬁ 2521-039
i 2505-007

2532-031
@% 2525-006
2506-017
2525-006

2521-110

2506-044 2521-108 @ 7 2532-031
2532-002 %Q& ©
- 32 ) 2521-108
2500 085 0414-323 %\%
0414-445
2506-044 2505-006

2524-001
@GsmmO0 00000
ooooo)

(Cut 3.5mm off O
the M2 rod end.)

2522-001

S (2 q!)‘{ 22
% ‘A'Li" 4%\‘}

2522-009 35‘;’")%)}

oA SN 2524-001

Hoars

&{ B> s 2522-005
;-‘ 3 £
R n/,zn i

2511-003

2532-002

2522-007
2531-001

0414-219

L2 XK
N P I I
Hy® ||||||||||"

|
2524-001

2522-021
0414-220

2522-010

2524-001 5532-007

51



* The prices in parentheses are the prices excluding consumption tax.

Ooooo
J [0 [J No. OooOooo [y i [ W O
Code No. Particulars Q'ty @ooo)og Remarks
Price (Yen)
OO0 0000 14X20 630
0402-705 S
Servo mount 14X20 (600)

N OOo0o000000000 3T 525
0404-635 Servo mount spacer 3T 2 (500)
042179 | g prate 2 300
omlaa1o | DOOOOO0OOOOOOO00S500 800 O 0 100 2,100 o000 0000000000000

- Needle control lever (for OS50 90) 1 set (2.000) Adjust rod and rod end are sold separately.

ExTOOOOOoooooo0n 100 4725

0414-220 | BX T_type pitch lever set 1 set 4,500

oslas1s |EB0DOO0OOOOO0 . ©.240 Brg. 000000
E3 elevator lever (8.800) with bearing and screw
Ee0 000000000 X Brg.(] )

0414-316 E3 clevator arm 1 (5.800) with bearing
FEEEEEEEEE 4.410

0414-317 | B3 glide case ! (4,200)

N E30 0000000000 1,26

0414-318 | B3 clevator shaft 1 (1:200)
B30 0000000000000 525

0414-319 | 53 Collective pitch shaft ! (500>
E30 000000 0F) 2,040

0414-320 E3 servo holder (F) 1 (2.800)
E30 00 00000R) 2,040

32 R

0414-321 | B3 cervo holder (R) ! (2.800)
E30 000000 1.680
0414-322 By Hn 1 (1.600)
EIIEEEEE 3,360
0414-323 | B3 1 ype lever 1 (3200)
EsO00 000000 3,360
0414-324 | B3 ileron lever 1 (3200)
ESVPUSO O OO0 OO0 OO0 4410
0414-445 2
E3 VPUS frame (carbon) (4.200)
B0 0 0000000000000 00 5.100
0414-446 | E3 rydder servo mount (carbon) 1 (2.000)
o E30 00000000 0A0 000000 1
0414-447 E3 collective pitch lever A (carbon) ! (2.000)
EEEEEEE s s s ) .10
0414-448 E3 collective pitch lever B_(carbon) (21000)
2500-057 Brg. 93 X 96 X 2.5F ZZ 2 ( ’EC )
2500-072 Brg. 93 X ¢7 X 3F ZZ 2 C 5¢ )
2500-073 | Bre. g4 X 98 X 3F ZZ > :283,
2500-085 | Bre. 95 X 910 X 4F Z.Z. > 1358,
M200 0 0 0 210

— 21

2505-001 M2 nut 20 (200)
M3 0 0 0 0 0 0 0 310
2505-006 M3 nylon nut 10 (200)
MAOO OO 0000 210
2505-007 | N4 nylon nut 10 200)
woooooooooo o 31
2505-015 W-type servo attaching nut (300)
2506-017 | FW 1.7 20 193y
2506-032 | FW p5Xg7X0.4T s 300
FW @ 2.6X® 7.5X0.5 (1 (1 [J 315
2506-044
> FW ¢2.6Xg7.5X0.5 black 1o (300)
000000 0 M3X26 525
2511003 | Cross member M3X26 2 (500)
000000 0O M3X40 525
2511-029 | Cross member M3X40 2 (500)
2521-013 0 0 0 3X7X9.5 5 315 OoOooooobOd
2= Collar 3X7X9.5 2 (300) Lever collar (D)
2521-016 | U 0T 4xX7X1.5 1 210 Brg.0l O 0 O AD O
- Collar 4X7X1.5 (200) Bearing collar (A)
0 0 00 4X6X2 420
2521-039 Collar 4X6X2 2 (400)
07 01 01 4X6X3 315
2521-057 Collar 4X6X3 2 (300)
0 0 0 3X6X10.4 525
2521-106 | coljar 3X6X10.4 2 (500)
[0 07 3XaX5.1 FoxX1.2 525
2521-108 | Cgjar 3X4X5.1 FOX1.2 2 (500)
70 0 3X5X5.1F 535
2521-107 | cCollar 3X5X5.1F 2 (500)
00 0 2.6X3X3.4 525
2521-109 Collar 2.6X3X3.4 2 (500)
00 0 5X7X5 525
2521-110 Collar 5X7X5 2 (500)
IS 00 0 5X7X13.2 | 315
- Collar 5X7X13.2 (300>
OO0000000m2X 16 525
2522-001 Adjust rod M2X 16 S (500)
5522004 | DOOOOOOOMM2X35 5 525
>>2 Adjust rod M2X 35 : (500)
OO0O000000M2X45 525
2522~
22-005 | Kdjust rod M2X 45 S (500)

N OO0 00000M2X50 525

2522-006 | L djust rod M2 X 50 > (500)
OO0O00D00O0O0Mm2X55 525
>
2522-007 Adjust rod M2X 55 5 (500)
00000000 M2X 60 525
22
2522-008 | {djust rod M2X 60 > (500)
OO0 00000m2X 70 525
2522-009 Adjust rod M2X 70 S (500)
OO000000Mm2X 80 525
2522-010 Adjust rod M2 X 80 S (500)
OOO000000m2x95 525
2522-012 | Adjust rod M2 X 95 o] (500)
00 0 01 01 0 0 0] (M2 X 40 525
2522-021 Adjust rod M2 X 40 s (300)
M2O OO 0000 525
2524-001 Mool 10 325
Exe 500 0101 0 1,050
2525-006 EX %5 ball 10 (1.000)
ExXe 5000 000 1,050
2525-007 EX ¢5 ball with stand 0 (1.000)
2530000 | O 00 0000 ¢ 5X125X M3 > 315
Pivot bolt g5X12.5X M3 (300)
2531-001 |0O0OO0O0O0O0OO M3X3 Set screw M3X3 10 363)
2532-002 ODOOO0O0OOOOO M3X8  Cap screw M3X8 10 330>
2532-007 Oooooo 0 M3X22  Cap screw M3X22 10 (339,
2532-008 OO0O000000O M3X25  Cap screw M3X25 10 439,
2532-028 | OOOOOOOODO M2X8  Cap screw M2X8 10 &33)
2532030 | DO 0000000 M2.6X8 Cap screw M2.6X8 10 69,
2532-031 OO0 000000 M2X6  Cap screw M2X6 10 £38,
2532048 | 0O 0000000 M2X15  Cap screw M2X15 10 36,
OO000000000 000 M2.6X16 525
2537-002 | pypping screw with washer M2.6X 16 10 (500)
2538-010 0O 0O 0O 0O M2X5  Countersunk screw M2X5 10 (%(1)8)

52




0414-200

,.L@... 2500-068

Qe
2506-021
0414-119 0414-378
2509-015
R
>
\‘t@a

N

8
/ ?2511-003 0414-413 014-325
g 2509-015
Ry 2220100 2534-003

e 2506-021 \ 7

= \2500-068 =
Wi 0414-200 /‘ o
e 4 > o l/,,,,,”’,,’e

' 53006
R / 4 v R =
' >\,

2506-044

A
2506-044

4%14-314
2534-003 ; b % %

2506-044
2532-002 /

0414-397 2606-044

2532002~ @ "‘,//

N ' g\
— Z 2532.010 0414-443 /°
0414-396 s 2532-038 wﬁ %
MJ \ 2506%\ 2511-044
2532003 % @ N

6
oy
CN

0414-292

2532-010

2506-039

2N
4
N
2511-007

2521-069
207

|

0404-701 @x
|

2506-010 /%

2532-003 /

0414-286
2511-024 2532:051
2506-010 /@1 2505-006
2532-003 2505-019 / | &
2505-006 < 1\2506-010

&
2506-010 _—& @ 0414-286
2523-021 2505-006 L O
2506-010 _—®7 2532-051\
0414-285 2505-006
0402-639

0402-639

0404-696

53



* The prices in parentheses are the prices excluding consumption tax.

0O O O No. ooooo ooo DDDDDDDDDDE goooo
Code No. Particulars Q'ty ( - ) Remarks
Price (Yen)
00000000000 es8 315
0402-639 | g1id pipe cap 98 4 (300)
0403022 |HEOODOOOD 1 315
yro mount (300)
gooooooooo 100 630

0404-675 | EL fuel tank cap 1 set (600)
EXOOOOoOoooo 1,575 gooooo

0404-696 | EX skid pipe 2 (1,500) with cap
EXOOOOOOooooog 2,100

0404-701 | g floating rubber 4 (2,000)
EXOOODOOOH=11 2,120

0404-823 | g% dervo mount stay H=11 2 (2,400)

0414-118 goooooooooog 1 735 ooooooo
Counter gear shaft (700) with roll pin

_ oooooodOsT 630

0414-119 | 1l pulley 18T 1 (600)
Brg.O0 O 0O O @ IBO W=260 0 1,680

0414-200 | Beiring holder g13 0 W=260 ! (1,600)

0414-285 gooooooooooon Assyo 100 2,835
Dow height landin gear assembly 1 set (2,700)
gooooooooooooo 1,575

- > B

0414-286 Low height skid foot (1,500)
E3 0 0 00O O (600cc) 100 2,100

0414-292 173 fyel tank (600cc) I set (2,000)
E30 0000000 100 1,050

0414-293 | E3 fyel tank rubber cushion 1 set (1,000)
E3f000O0O00oooooooog 10,500

0414-310 | £3 f5ating angle set 2 (10.000)
E3N00O0O0DO0DO0 26,250 Brg.J O

0414-314 | E3 pearing mount 1 (25.000) with bearing
ES0O0O0O0OOOOO 2,940

0414-325 | g3 gyro mount 1 (2,800)

E30 00000000 2,415

0414-326 | E3 cabin mount 1 (2,300)
E300O00O0oo0ooooog 2,730

0414-327 | B3 cabin cross member ! (2,600)

0414-378 EX20000000000000D0DO000O0DODOOO0O0OD 1 2,730 000000000000 0000000000414-3200000
EX2 tail boom holder (for aluminum tail boom pipe) (2,600) Use 0414-329 when using the carbon tail boom pipe.
ELSOS 000000000 525

0414-396 | £1 505 switch plate ! (500)

0414-397 ELSoO5 0 O0O0ooOooo 100 840 oooo
ELSO05 mechanical mount 1 set (800) with screw
EXOOOOOOOmT 1,575

0414-413 | EX counter gear 18T ! (1,500)
E300000ooooooooon 25,200

0414-443 E3 servo frame (carbon) 2 (24,000)

ES0 0000000 OOOOoOoOO 23,100

0414-444 | E3 main frame (carbon) 2 (22.000)

2500-049 | Brg. 10Xg19X5ZZ 2 4389,

2500-066 | Brg. 36X619X6ZZ 2 4383

2500-068 |Brg. 65X¢13X4ZZ 2 7560

2500-100 |Brg. 310Xg22X6ZZ. 2 (17300)

M3uO OOoOd 210

2505-004 M3 U nut 10 (200)
M3DOOoOOooOooOoo 210

2505-006 | M3 lon mut 10 (200)
MzeOOOOOOOO 315

2505-019 | M 156 nylon nut 10 (300)

2506-010 |FW ¢3X@OX1T 20 483,

420

2506-021 FW ¢5X@¢7X0.1T 5 (400)

) EXe30O00000 1,050

2506-039 | Fo O washer 6 (1,000)
FW @ 2.6X@ 7.5X0.50 00 315

2506-044 FW ¢2.6X@¢7.5X0.5 black 10 (300)
00000 g2x12 525

2509-015 | Roll pin 92X 12 10 (500)
0000000 m3Xze 525

2511-003 Cross member M3X26 2 (500)
0000000 m3X38 525

2511-004 Cross member M3X38 2 (500)
0000000 M3Xe4 525

2511-007 | Gross member M3 X 64 2 (500)

. 0000000 m3Xeo 525

2511-024 Cross member M3X60 2 (500)
O 0O 0O CBX8X7 315

2521069 | Collar  3X8X7 z (300)
00 0O BX8X17 525

2521-090 | Collar  3X8X17 z (500)
OO0O0OooooooO M3Xs8 420

2532-002 Cap screw M3X8 10 (400)
Oooo0oo0oo0ood Mm3X10 420

2532-003 Cap screw M3X10 10 (400)
O0o000o00oog M3X20 420

2532-006 Cap screw M3X20 10 (400)
Ooo0oooooog Mm3Xas 420

2532-010
Cap screw M3X28 10 (400)
000000000 Mm3Xi18 420

2532-038 Cap screw M3X18 10 (400)
OO0o0o0o0o0oo0O0 M2.6X6 420

2532-039 Cap screw M2.6X6 10 (400)
Oo00oo0o0O0o0oO M2.6X10 420

2532-051
Cap screw M2.6X10 10 (400)

N go0oo0o0oooooooMm3Xxsdoo 105

2534-003 Tapping screw M3X8 black 10 (100)

) 0000 M3X10 210

2538-001 Countersunk screw M3X10 10 (200)
OO0000O0M3Xe 315

2539017 | g, tton bolt M3X6 2 (300)

54




= |
e D5 aswest |

2509-012 ‘

0414-142

0414-163

‘ g ‘ 2506-017

' | éK 2525-006
L="
6029 N g 2532-031
2506-005

2507-001
e

0414-163
(@ooooooon)

(M6 nut included with slide shaft)

2505.006 2532-005
0404-662 ‘

2531-002

0414-164

ao/g

Inside dia. :Large

gog/mo ‘ P4
S 2500-062
Inside dia. :Small \@M
2532-028 ~ é 0404-662

0412-147

D ~._ 0412-157 F

/ 2504-027
(/72511002

o \2532-002

2532-034

2525-007 " 2505-001 L
/ 2506-003

0414-137

2532-005

vvvvvv

R R
SRR
Sostes
olelelotelets

292

0404-721

......
e
R
S
s
RIS
s
s
XXXXUXX

%
X

oS

23

DX
B
098

%S
2
L5

k>
<

2523-015

@ ’\ 2524-001

55

0414-146

/53 f 2524015



* The prices in parentheses are the prices excluding consumption tax.

00 0No. oo ooo (DDDDDDD':E[ ooo

Code No. Part Q'ty Price (Yen) Remarks

odosee, | D0O00OO0OO0OO00 ABOD 525
Tail rotor blade holder set A, Beach 2 (500)
WCOOOOOOOOO00OOL=90) 5,040

0404-721 | W carbon tail blade (L=90) 2 (4.800)

oal2147 | SDOOOOOO0O0O0O0O00 oo 1,050
SD tail pitch lever set 1 set (1,000)
doooooO0OO0O0000 525

O0412-157 | i) biteh lever collar 1 (500)

oalallo | DOO00O0 BT | 630 ooooooo
Tail pulley 18T (600) with roll pin
ooooooooooooo 525

0414-137 | Rydder control guide 3 (500)
Dooooo0O00000 525

0414-141 | 51 bitch plate boss 1 (500)

044142 | DOO00OOO0OOO0O0 ooo 525 Oo0000000000000000
Tail pitch link set 1 set (500) with tail pitch plate, parallel pin

oala1as | D0OO0DOO0 | 735 doooooo
Tail shaft (700) with roll pin

oalalas | 00000000000000 | 1,260 oooQ
Tail pulley with shaft (1,200) Assembled

oalal4e | 0000000000 00=805 | 1,575
Octagonal tail boom pipe L=805 (1,500)

oala16s | DOOOOO | 420 M6OOOODODODO
Slide shaft (400) with M6 nut (slim)
ooooooooo 840

0414-164 Tail housing 1 (800)
EX200000000000 000 12,600

0414-372 | £X5 tail unit case 1 set (12.000)
EX200000000000000000 840

0414-373 EX2 carbon tail pitch lever stay 2 (800)

2500-051 | Bre. p4Xg8X37Z 2 (}ggg)

2500-054 | Bre. 66X¢10X3ZZ 2 (}%88)

2500-061 | Brg. p4Xg9X4ZZ 2 (} ’%88)
Brg. p4XgOX4HO 00 00 1,260

2500-062 | B 44XgOX4H thrust 2 (1.200)

2500-068 | Bra. ¢5X¢13X47Z 2 (}*ggg)

2500-070 | Brg. 63Xg9X30P 2 (}’ggg)
00000000 6DS3MIS00 1,890

2504-027 | iming belt 60S3M 1800 ! (1.800)
M20 0 0 O 210

2505001 | YU L 20 500
M3DOOOOOOO 210

2505-006 | nr3 hvion nut 10 (200)

2506-003 | FW ¢3X¢6X0.5T 20 ({8(5))

2506-005 | FW g4X¢6X0.5T 10 ({8(5))

2506-010 | FW g3Xg9XIT 20 (118(5))

2506-017 | FW ¢l.7 20 (}88)

2506-021 | FW ¢5Xg7X0.1T 5 (jgg)

2506029 | FW g6Xg8X0.3T 5 00
EOO0@.S 105

2507-001 | £ 8 10 (103)
OO0O00000BXI16 315

2509-012 | Grooved parallel pin 2X11.6 2 (300)
00000 @XI2 525

2509-015 | Rl pin g2X12 10 (500)
O000000M3X14 525

2511-002 | oo member M3X 14 2 (500)
0 0 O 5X8X2.5 315

2521061 | o pjar 5X8X2.5 2 (300)
00 0 GX7X3 525

2521-079 | Gollar 6X7X3 2 (500)

ysa3015 | 000000000000 B=12000000000 | 3,150
Tail control rod L=1200 (carbon) (3,000)
M20000000 525

2524-001 | N5 pall link 10 (500)
DooooO0o0000@ 420

2524015 | Adjust joint 92 2 (400)
EX¢50 00 0 1,050

2525006 | g 45 pall 10 (1.000)
EXes0 00000 1,050

2525-007 | EX 45 ball with stand 10 (1.000)
O0000000M3XS 315

2531-002 | goicrew M3X5S 10 (300)
O00000000M3XS 420

2532002 | cyap screw M3X8 10 (400)
OO0O0000000M3XI6 420

2532-005 Cap screw M3X16 10 (400)
O00000000MXS 840

2532-028 Cap screw M2X8 10 (800)
OO00000000MX6 840

2532-031 Cap screw M2X6 10 (800)
OU0000000M3XS 420

2532-034 | Cop serew M3X5 10 (400)
O00000000M2.6X6 420

2532-039 | Cap serew M2.6X6 10 (400)
O000000000M26X8 100 105

2534017 Tapping screw M2.6X8 No.1 type 10 (100)
00000 M3X6.3 525

2539015 | Gyide pin M3X6.3 2 (500)

56




2532-005

0414-333

%\@\ 0404-547

(CN

0414-186 0412-166

Instruction Manual

i
oor = A AT Ea BT
SSHEACLEVIE Wi

2532-012
V~
0414-451 \

0414-149

2505-006
0404-722

0414-150

2506-010
2532-006

2505-006 /

2532-002

2532-008

0414-328
2505-006

2532-030 /

/ CTD\ 2506-044

8 ~__2505-006

2532-030

® |\ 0414145

57



* The prices in parentheses are the prices excluding consumption tax.

000 No. Doooo 000| Jhhge ooooo
Code No. Particulars Q'ty ( . ) Remarks
Price (Yen)
SX0O0OODO0OoOoooooooooo 525

0404-547 SX Cabin damper bushing set 4 (500)

0404-722 wcooOoooo 1 3,360 e30000000O00O0
WC stabilizer hand (3,200) ¢3 punching process is required.
0000000000oOoooooes 420

0404-796 Tail boom brace terminal 98 4 (400)

00ooooooooo 420
0412-166 Cabin damper rubber 4 (400)
0414-145 DI;DDDDDDDDDDDDL=560 s 128(5)
Tail boom brace set L=560 (1,500)
00000000000000000000000000000

0414-150 oooooooo 100 525 gooooooooo
Horizontal fin band 1 set (500) Remove interfering portions with a file if there is interference with

the horizontal fin.

0414-186 FREYAEXOOOOODOOOOODOOOOOO 1 19,740
FREYA EX cabin (carbon canopy) (18,800)
ooooog 100 1,575

0414-149 | i) stabilizer set 1 set (1.500)

0414-328 30 000o0oooogoooon 100 2,940
E3 tail boom brace band 1 set (2,800)

EAGLE3D 0O OO 3,675

0414-333 | EAGLE3 decal ! (3.500)
EAGLE3D 000000000 2,730

0414-334 | £ AGLE3 decal (for tail) ! (2.600)

0414-451 EAGLE3D 000000000000 1 3,150

- EAGLES3 belt drive instruction manual (3,000)
M3OOOOOoOoOoOd 210

2505-006 | \13 1 vlon nut 10 (200)
105

2506-010 | FW ¢3Xg9X1T 20 (100)
FW ¢2.6X¢7.5X0.5 000 10 315

2506-044 | B g 6X¢7.5X0.5 black (300)
000 3X8X7 315

2521069 1 Collar 3X8X7 g (300)
0000000 oo m3x8 420

2332002 1 60 serew M3X8 10 (400)

2532.005 |00 0000000 M3X16 10 1(2)8
Cap screw M3X16 (400)

0o0o00o0oo0o M3xX20 420

2532-006 Cap screw M3X20 10 (400)
000000000 M3X2s 420

2532-008 Cap screw M3X25 10 (400)
000000000 M3X35 420

X 10

2532-012 Cap screw M3X35 (400)

2532.030 |D0HOOO000O M26X8 10 ggg
Cap screw M2.6X8 (800)
gooOoooooo M3xs 420

2532-034 Cap screw M3X5 10 (400)

2532.039 |00 HOOOOOO M2.6X6 10 420
Cap screw M2.6X6 (400)

58




sst-EAGLES3 Data sheet
FUTABA PCM1024ZH (GYRO:GY601)

[ TYP THELICOPTER] [PMD [PCM
POSITION D 2 3 4 5 6
CSL |No. 01 11 12 13 14 15
CHANGE SWITCH IDLE1 IDLE2 IDLE3 HOLD
ch 1(AIL) 2(ELE) 3(THR) 4(RUD) 5(GYR) 6(PIT) 7(NEEDL CON) | 8(AUX)
F/s |MODE SETTING NOR NOR F/S NOR NOR NOR NOR
ACTION POSITION +40%
REV |MODE SETTING NOR REV REV NOR NOR NOR NOR
FNG |FUNCTION +T1 +T3 +T2 +T4
TRIM +J1 +J3 +J2 +J4 +SD - %k +LS
| cuT |throtTiE POSITION]  10%  |ENGINE CUT sw SwB
[ "ALT_[Sw(H) ACTION MODE [NORMAL
| THRTACT ]
| RDR Tcw ]
[Swr 51 |
| 7PIT TACT ]
| eNA JHovi |
ch 1(AIL) 2(ELE) 3(THR) 4(RUD)]  |5(GYR) 6(PIT) 7(NEEDL CON) |8(AUX)
RATE R/U 100% 100% 60% 100% 100% 100% 100%
ATV L/D 100% 100% 120% 100% 100% 100% 100%
ACTION MODE N N N N N N N
AFRRATE [RU 80% 80% 100% 100% 100% 100% 100%
QUANTITY  [LD 80% 80% 100% 100% 100% 100% 100%
AFR |FUNCTION SELECT EXP1 EXP1 EXP1 EXP1 EXP1
RATE R/U 0% 0% 0% 0% -16%
L/D 0% 0% 0% 0% -16%
| onNA JipLE
ch 1(AIL) 2(ELE) 3(THR) 4(RUD)]  |5(GYR) 6(PIT) 7(NEEDL CON) | 8(AUX)
RATE R/U 100% 100% 60% 100% 100% 100% 100%
ATV L/D 100% 100% 120% 100% 100% 100% 100%
ACTION MODE N N N N N N N
AFRRATE [RU 110% 90% 100% 120% 100% 100% 100%
QUANTITY LD 110% 100% 100% 120% 100% 100% 100%
AFR |FUNCTION SELECT EXP1 EXP1 EXP1 EXP1 EXP1
RATE R/U -16% -16% -40% 0% -16%
L/D -16% -16% -40% 0% -16%
| onNA JibLe2
ch 1(AIL) 2(ELE) 3(THR) 4(RUD)]  |5(GYR) 6(PIT) 7(NEEDL CON) | 8(AUX)
RATE R/U 100% 100% 60% 100% 100% 100% 100%
ATV L/D 100% 100% 120% 100% 100% 100% 100%
ACTION MODE N N N N N N N
AFRRATE [RU 110% 80% 100% 80% 100% 100% 100%
QUANTITY  [LD 110% 80% 100% 80% 100% 100% 100%
AFR [FUNCTION SELECT EXP1 EXP1 EXP1 EXP1 EXP1
RATE R/U -16% -16% -60% 0% -16%
L/D -16% -16% -60% 0% -16%
| onNA JibLEs
ch 1(AIL) 2(ELE) 3(THR) 4(RUD)]  |5(GYR) 6(PIT) 7(NEEDL CON) | 8(AUX)
RATE R/U 100% 100% 60% 100% 100% 100% 100%
ATV L/D 100% 100% 120% 100% 100% 100% 100%
ACTION MODE N N N N N N N
AFRRATE |RU 110% 85% 100% 120% 100% 100% 100%
QUANTITY /D 110% 80% 100% 120% 100% 100% 100%
AFR  |FUNCTION SELECT EXP1 EXP1 EXP1 EXP1 EXP1
RATE R/U 0% 0% -40% 0% -16%
L/D 0% 0% -40% 0% -16%
| eNA JHoLD
ch 1(AIL) 2(ELE) 3(THR) 4(RUD)]  |5(GYR) 6(PIT) 7(NEEDL CON) | 8(AUX)
RATE R/U 100% 100% 60% 100% 100% 100% 100%
ATV L/D 100% 100% 120% 100% 100% 100% 100%
ACTION MODE N N N N N N N
AFRRATE |RU 80% 80% 100% 90% 100% 100% 100%
QUANTITY /D 80% 80% 100% 90% 100% 100% 100%
AFR  |FUNCTION SELECT EXP1 EXP1 EXP1 EXP1 EXP1
RATE R/U 0% 0% -16% 0% -16%
L/D 0% 0% -16% 0% -16%

59




sst-EAGLE3 Data sheet
FUTABA PCM1024ZH (GYRO:GY601)

[cAN_THovd ]
ooooo
Setting
P1 © 30% |P5 . 53% [P9 T 73% [P13 | 92%
PCV P2 | 36% |P6 | 58% |P10 i 77% i
P3 L 42% |P7 L 64% |P11 | 82% |poyq [HIGH . 90%
P4 . 47% |P8 | 68% |P12___| 86% LOW | 90%
PHV |ACT CONTROL RATE ' 100% | PUEOU 0000 T D
RANGE | 100% |RATE . 0%
P1 . 0% |P5 L 41% |P9 . 58% |P13 | 100% |
Tov P2 | 14% |P6 | 46% |P10 | 62% i
P3 L 25% |P7 | 50% |P11 | 68% LOW | 100%
P4 | 33% |P8 | B5% |P12 | 75% DELAY | 0%
Y |acT CONTROL RATE | 100% Pineiiming 7 1-RD
RANGE | 100% |RATE | 100% |
GYR |HOV1 DUAL 99|
: 10
[can Toier ]
ooooag
Setting
P1 | 28% |P5 | 47% |P9 L 67% |P13 | 92%
poV P2 | 33% |P6 | 52% |P10 ! 72%
P3 | 38% |P7 | 56% |P11 | 78% [HIGH | 90%
P4 | 42% |P8 | 61% |P12 | 85% [Low | 90%
PHV |ACT CONTROL RATE | 100% | ' “fincluning’ " +**
RANGE | 100% |RATE ! 0%
P1 | 75% |P5 | 68% |P9 . 76% |P13 ! 100%
Tov P2 | 73% |P6 | 70% |P10__ ! 80%
P3 L 71% |P7 L 72% P11 85% LOW | 100%
P4 | 69% |P8 | 73% |P12 1 92% DELAY | 0%
THY lacT CONTROL RATE | 100% | " “Finchuming 1 = %=
RANGE | 100% |RATE | 100% |
GYR puAL 25|
; 22
[can_TioLez
ooooo
Setting
P1 | 22% |P5 | 39% |P9 | 58% |P13 ! 85%
PCV P2 | 26% |P6 | 43% |P10 ! 64%
P3 | 30% |P7 | 48% [P11 1 70% [HIGH | 90%
P4 | 34% |P8 | 53% |P12 L 77% \LOW | 90%
PHV |ACT CONTROL RATE | 100% | " “Fndtuiming = 71 4xx
RANGE | 100% |RATE | 0%
P1 | 100% |P5 . 88% |P9 . 88% [P13 | 100%
Tov P2 |_90% |P6 | 88% |P10 i 88% i
P3 . 89% |P7 | 88% |P11 | 89% LOW | 100%
P4 | 88% |P8 | 88% |P12 | 90% DELAY | 0%
THY |acT CONTROL RATE | 100% |~ Tneiiming ~ 7 = =
RANGE | 100% |RATE | 100% |
GYR DUAL —25]
! 22
[can_TioLes
ooooo
Setting
P1 i 0% |P5 | 30% |P9 | 61% |[P13 1 92%
PCV P2 | 8% |P6 | 38% [P10 | 69% i
P3 L 15% |P7 L 46% |P11 | 77% [HIGH | 90%
P4 . 23% |P8 | 53% |P12 | 84% lLow | o0%
PHV |ACT CONTROL RATE | 100% | " nchuning 71 4 5%
RANGE | 100% |RATE | 0%
P1 | 100% |P5 | 68% |P9 . 76% |P13 | 100%
Tev P2 | 84% |P6 | 70% |P10_ | 80%
P3 L 75% |P7 L 72% |P11 ! 85% LOW | 100%
P4 | 71% |P8 L 73% |P12 1 92% DELAY | 0%
THY lacT CONTROL RATE | 100% | "~ “Finchuming "1 = xs
RANGE | 100% |RATE : 100% |
GYR DUAL +—25]
: 22
[can_THotp
ooooo
Setting
P1 . 0% |P5 | 34% |P9 | 67% |P13 | 100%
poV P2 | 9% |P6 | 42% |P10 | 75%
P3 L 17% |P7 L 50% |P11 | 83% [HIGH ! 100%
P4 | 25% |P8 | 58% |P12 | 92% [Low | 70%
PHV |ACT CONTROL RATE | 100% | "~ “Finuming 1 4%
RANGE | 100% |RATE ! 0%
P1 L 0% |P5 | 34% |P9 . 67% |P13 ! 100%
Tev P2 . 9% |P6 L 42% |P10_ | 75%
P3 L 17% |P7 | 50% |[P11_ | 83% [Low ! 100%
P4 | 25% |P8 | 58% |P12 | 92% \DELAYl 0%
THY  |INH CONTROL RATE | 100% | " “Fnehuming 1 = xx
RANGE | 100% |RATE | 100% |
W |man POSITION, _15% ‘
DELAY : 0% |TRIM ' ACT
por lAcT P2 | -100% [P0 | -12% [P+2  (+100% |
P-1 | 50% |P+1 ! +50% ;
GYR DUAL :

60



sst-EAGLES3 Data sheet
JR PCM10X (GYRO:G7000T-SX)

THRO | _AILE | ELEV | RUDD | PICH | AUX4
REVERSE SW (11) R N R N N N
TRAVEL ADJUST | H115% | L120% | D 120% | L140% | +140% | +100%
(12) L 80% | R120% | U120% | R 140% | -140% | -100%
ALE | ELEV | RUDD THROTTLE
HOLD
o 80% 80% 80%|  HoLD (16  |HOLDSW| HO
80% 80% 80%|  FUNCTION GEAR |
0 . 0% 0% 30%|  SELECT(17) SW
0% 0% 30%| GYRO 0 90
TYPE | NH | N/2ZH | N/H | SENS | AUTO 1 70
o 100% 90%|  100%| (44) 2 68
DR 100% 80%|  100%
EXP 1 20% 20% 60%
EXP
(13) 20% 20% 60%
TYPE | 1213 173 13
100% 75%]  100%
D/R 100% 75%]  100%
2 20% 20% 0%
EXP 20% 20% 0%
TYPE 2
EXP L 1 2 3 4 5 6 H
N 0 30 50 80 700
N OFF [OUT 0 25 50 70 700
HOV.SEL - HOV HOV HOV HOV HOV HOV -
N 0 35 50 75 700
THRO
CURVE ! OFF 15Ut 75 70 7 82 700
18 N 0 0 50 80 700
(1) 2 OFF  1ouT 700 88 85 88 700
N 0 25 50 75 700
8 OFF  1ouT 700 75 68 82 700
N 0 30 50 80 700
N OFF [OUT 30 50 &2 7 85
HOV.SEL - HOV HOV HOV HOV HOV HOV -
N 0 700
gITCH 1 OFF  1ouT 25 55 85
URVE IN 0 50 100
(68) 2 OFF 15Ut 7 50 80
N 0 50 700
8 OFF  1ouT 0 3 85
N 0 700
HOLD | OFF 557 15 100

61




sst-EAGLES3 Data sheet
SANWA Stylus (GYRO:FUTABA - GY601)

000000l 2000000 (3000000001 400000 soooooog enoooog
1) Throttle 2) Aileron 3) Elevator 4) Rudder 5) Gyro 6) Pitch
REV REV NOR REV REV REV NOR
(H/R/D) 140% 120% 120% 140% 140%
EPA (/L) 80% 120% 120% 140% 140%
Ateron. | " EBlevator ~ | Rudder GYRO 1 2
N R 70% D 80% R 80% N -115 110
L 70% U 80% L 80% 1 60 65
] R 100% D 90% R 100% 2 60 65
L 100% U 80% L 100% 3 60 65
R 100% D 80% R 80% 4 100 100
D/R 2
L 100% U 80% L 80%
R 100% D 90% R 100%
8 L 100% U 80% R 100%
4 R 80% D 80% R 80%
L 80% U 80% L 80%
N 0% 0% 30%
1 20% 20% 60%
EXP 2 20% 20% 60%
3 20% 20% 60%
4 0% 0% 30%
N 0% 0% 0%
1 0% 0% 0%
OFF SET 2 0% 0% 0%
3 0% 0% 0%
4 0% 0% L12%
PL P1 P2 P3 PH
Point 30% 50% 80%
N Rate 30% 50% 62% 72% 85%
Point INH 50% INH
! Rate 25% INH 55% INH 85%
Point INH 50% INH
PIT CURVE 2
Rate 22% INH 50% INH 80%
Point 25% 50% 75%
8 Rate 0% INH 43% INH 85%
Point INH 50% INH
4 Rate 15% INH 50% INH 100%
Point 30% 50% 80%
N Rate 0% 45% 50% 70% 72%
Point 35% 50% 75%
! Rate 75% 70% 72% 82% 100%
TH CURVE
5 Point 20% 50% 80%
Rate 100% 88% 85% 88% 100%
3 Point 25% 50% 80%
Rate 100% 75% 65% 72% 100%

62




[65=)
(kS =V W0)) UFq—
B A AR b HIROBO LIMNED
tDI-I_\_*;'iﬁE*I 3-3-1 SAKURAGAOKA, FUCHU-SHI,
0000000003-3-1  0726-00060 HIROSHIMA-PREF., JAPAN. O 726-0006
HIROBO TEL : (0847) 40-0088 (U) FAX:47-6108 (U) TEL:0847-40-0088 FAX:0847-47-6108

http:/model.hirobo.co.jp/ http:/model.hirobo.co.jp/english/
0000 TEL : (0847) 45-2834

A 00 Note

@OO00D0D00000000000000000D0D000D0D00000000n

@OO000000000000000000000000000000
@®000000000000000000000000000000000000000000 ooivosono oooodd
00000000000000000000000000000000 0oi7gioon 020000
@0D0000000000 @UUO00000000000000o0o000000Oooooon 00180700 Oo3000g
(D Reproduction of this manual, or any part thereof, is strictly prohibited. 00190300 040000
@ The contents of this manual are subject to change without prior notice. . L
@ Every effort has been made to ensure that this manual is complete and correct. Should there, First printing August, 2005
however, be any oversights, mistakes or omissions that come to your attention, please inform Second printing October, 2005
us. _ _ _ _ Third printing July, 2006
@ Iterg I@ not withstanding, we cannot be responsible for events related to the operation of your Fourth printing March, 2007
model.

Youth eng



